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History of this test report

Report No. Version Description Issue Date
FRIN1011E 01 Initial issue of report Aug. 16, 2022
1. Revise Antenna information and brand name
2. Add description of test mode in section 2.2.
FRIN1011E 02 Sep. 12, 2022
3. Add description of test procedures in section
3.4.3.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.56 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5649.000 MHz
- 15.207 AC Conducted Emission Not Required -
15.203 .
3.5 15.407(a) Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in accordance
with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if measurement
uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall take
full responsibility for the authenticity.

Reviewed by: Avis Chuang

Report Producer: Cindy Liu
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1 General Description
1.1 Product Feature of Equipment Under Test

WCDMA/LTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax,
and Wi-Fi 6GHz 802.11a/n/ac/ax.

Antenna Information
. Antenna Net Cable
Antenna| RF Chain . Frequency Range| Ant. |Connector
Set No Brand Model Gain (MH2) Tvpe Tvpe Length
' (dBi) yp yp (mm)
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
. HONG i-pex
A Chain0/1 260-25094 3.07 5.25~5.35 GHz PIFA 300mm
BO (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
. HONG i-pex
B Chain0/1 260-25083 5.09 6.425~6.525 GHz PIFA 300mm
BO (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG 4.72 5.725~5.850 GHz i-pex
C Chain0/1 260-25084 Monopole 200mm
BO 471 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.
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1.2 Modification of EUT

No maodifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:

radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower).

2.1 Carrier Frequency and Channel

Freq. Freg.
Frequency Band Channel (Mqu) Channel (Mljz)
149 5745 157 5785
Band 4
(U-NII-3) 153 5765 161 5805
155#% 5775 165 5825

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with "#* are 802.11ac VHT80 and 802.11ax HES8O.
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2.2 Test Mode

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and

996-tone RU is covered by 80MHz channel.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes consider the modulation and the worst data rates as shown in the table

below.
MIMO Mode
Modulation Data Rate

802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO0
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHT80 (Covered by HE80) MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

Band IV : 5725-5850 MHz
en.# 802.11a 802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 149 149 151 -
M | Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4

Page Number
Issue Date
Report Version

1 80f31
: Sep. 12, 2022
1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

2.3 Connection Diagram of Test System

System
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor
This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name FCC ID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. [Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
2. |Power Supply GW Instek GET874629 N/A N/A Unshielded, 1.8 m
3. |Fixture Qualcomm 20-33568-H1 N/A N/A N/A
TEL : 886-3-327-0868 Page Number :90f31
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2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 110 0f 31
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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MIMO <Ant. 5+4>
<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum ué] Spectrum ué]
Ref Level 30,00 dBm _ Offsel 26.20 0B @ RBW 100 kHz Ref Level 30,00 dBm _ Offsel 26.20 0B @ RBW 300 kHz
bo ALt 20 dB SWT 1.1ms & VBW 300 kHz Mode Sweep bo ALt 20 g8 SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk Max [@ 1Pk view
D201] -1.85 dB| MI[1] ~16.84 dBm
15.3922 MHzZ| 5.7331500 GHz
20 dém:- M1[1] 0.70 dBm) 20 dém:- 2(1) 0.10 dB
5.7372080 GHZ| 25.6500 MHz
10 dBm 10dBm—1p; 562 -
D1 7.080 dBm ,.\'l J b1 eoend .| B -
s D2 1.080 der ML | j“"l’“'l bk 0 di { b
§ o i \
|
-10 derm H \ -10 dBn / \‘1\
11 LU
’ ;s D2 -16 360 defid g
-20 dém po! i -20 dém o s,
it Tokon e e
e iy o
Ll bl p
-30 damh H sia L e AW T
i 'V‘yl.“ o
M
=40 dBm- ) =40 dBm-
50 dbm 50 dbm
=60 dBm- =60 dBm-
CF 5.745 GHz 1001 pts Span 50.0 MHz CF 5.745 GHz 1001 pts Span 50.0 MHz
- — - — —
2 i L - 4

99% Occupied Bandwidth

NA

Spectrum

&)

Ref Level 20,00 dém
bo ALL 20 di

Offset 26.20 d& & RBW 300 kHz

SWT 1ms @ VBW 1MHz Mode Sweep

(@153 Max

MiL1]
20 dBmr-

Oce Bw

9.92 dBm)|
5.7427520 GHz|
16.833166833 MHz|

P
10 dbm R I R
L

) o
0 ¥

-10 dBm - L

m
Jalt

Spi¥

20 dm —

o Py

by,

T
PR oo

peaedm

ey

=40 dBm-

-50 dBm

-60 dBm

CF 5.745 GHz 1001 pts

Span 50.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function |
M1 1

Function Result |

5.742752 GHz
5.7366084 GHZ
£.7534416 GHz

9.02 dém
-1.32 dem
-3.37 dem

T1 1
T2 1

oce Bw

16.833166833 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE20>

6dB Bandwidth 26dB Bandwidth

Spectrum ué] Spectrum ué]
Ref Level 30,00 dBm  Offsel 26.20 B w RBW 100 kHz Ref Level 30,00 dBm  Offsel 26.20 B w RBW 300 kHz
o ALt 2008 SWT L1ms @ VBW 300 kHz Mode Sweep o ALt 2008 SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk Max [@ 1Pk View
D2[1] 1.14 dB)| M1[1] -16.38 dBm)|
15.8432 MHz 5.7345000 GHz|
20 dém M1[1] 0.45 dBm) 20 dbm 2[1) 0.25 dB
5.7367580 GHz| 21.0500 MHz
10 dBm o D1 9.910 d8m . o
o 7 TR o e i vy
[ Y s
e D2 1.160 dBn T hats bl Julf \ 0 dB ‘i !
-10 dBm- f T -10 dBm-
I ]
2
D2 -16.090 dBém r h
=20 dBm: =20 dBm: ¢
\.‘ " AT \ﬁ‘--\.\]
W e ,-«"LW'» b e AT
-30 dem oo ey itbpleu’ b, mly
L A s e i
(prpo i I T
-40 dbm -40 dbm
-50 dbm -50 dbm
-60 dBm -60 dBm
CF 5.745 GHz 1001 pts Span 50.0 MHz CF 5.745 GHz 1001 pts Span 50.0 MHz
— — — —
0 we i

- #

99% Occupied Bandwidth

Ref Level 20,00 dém  Offset 26.20 d8 » RBW 300 kHz
bo ALL 20 dB SWT 1ms & VBW 1 MHz
(@153 Max

NA

Mode Swesp

MiL1] 9.92 dBm|
5.7455990 GHz|
20 dBmr-

[ Oce Bw 18.831168831 MHz|
M1

10 dBm:-

- = o 5
[ P T
o i 1

10 dBm:

Py N
-20 dem - -
b

PR

i

sl g

A
wbebpar)
=40 dBm-

-50 dBm

-60 dBm

CF 5.745 GHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.745599 GH2z 9.82 dam
T1 1 5.7355594 GHz 3.52 dam occ Bw
T2 1 5.7543906 GHz 3.66 dam

1001 pts Span 50.0 MHz

18.831168831 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum ué] Spectrum ué]
Ref Level 30,00 dém  Offset 26.20 dB & RBW 100 kHz Ref Level 30,00 dém  Offset 26.20 dB & RBW 300 kHz
s At 2008 SWT_ Llms & VBW 300 kHz  Mode Sweep o att 20dE  SWT 1ms @ VBW _1MHz_ Mode Sweep
|@ 1Pk Max |@ 1Pk View
D2[1] -0.28 dB mM1[1] -19.96 dBm)|
35.8018 MHz 5.7349300 GHz|
20 dém M1[1] 2.26 dBm 20 dém 2(1) 0.69 dB
5.7368380 GHz 40,4100 MHZ]
10 dBm:- 10 dBm:-
D1 7.090 dgm T
D1 4.040 dBm TP bty A R TR
o 1 i) P TR e S N I - )
02 -1.960 dBn | L J 1
f ] \
-10 dam: I -10 dam: \\>
-20 dem | oUdER=—=—=D2 -18 3
/ Y . W»NWP‘U '\\
- N n M
RSP BOTY LR L b W] | T N NI |
IS A R K ey
by
-40 dBm -40 dBm
-50 dBm- -50 dBm-
-60 dém -60 dém
CF 5.755 GHz 1001 pts Span 90.0 MHz CF 5.755 GHz 1001 pts Span 90.0 MHz
- — - —
99% Occupied Bandwidth NA
Spectrum -
Ref Level 30.00 dém Offset 26.20 dB & RBW 1 MHZ
s Att 2008 SWT 1ms @ VBW 3MHz  Mode Sweep
/@153 Max
MIL1] 13.24 dBm
di 5.7590000 GHz|
20 dem W1 OccBw 37.762237762 MHz|
v
AT .
10 dem S 4 g
{
o i .
-10 dam:
. !
YT e
bt it L
30 dbm Pelarth
-40 dBm
-50 dBm-
-60 dBm
CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
™M1 1 5,759 GHz 13.24 dBm
T1 1 5.7361189 GHz 5.74 dam ocec Bw 37.762237762 MHz
T2 1 5.7738311 GHz 5.02 dam

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum ué] Spectrum ué]
Ref Level 30,00 dém  Offset 26.20 dB & RBW 100 kHz Ref Level 30,00 dém Offset 26.20 d® » RBW 1 MHz
o Att 20d8  SWT__ 16ms @ VBW 300 kiz__Mode Sweep o Att 2048 SWT 1ms @ VBW 3 MHz _Mode Swesp
|@ 1Pk Max |@ 1Pk View
p2[1] 0.51 dB M1[1] -15.95 dBm)|
67.950 MHz| 5.733560 GHz
20 deém M1[1] .12 dBm 20 dbm 2(1) 0.93 dB
5.739840 GHz 82.880 MHz
D1 11.540 dBn e
10 dBm 10 dBm PR
},»)' bl Abdiiy ey
0-dg D1 -0.470 dem v 0 de
T T [
D2 -6.470 nhrM,IN e wi}v"" et v'.,MJu X &
-10 derm f ol -10 derm =7 T
‘ R:l -14. Jiﬂllhl 'P“L
L plibpstbfolarrofer A
-20 dbm P - -
s | e o
e k
b s e Wil gl |
, -30 dBm
h T i,
~40 dbm ~40 dbm
-50 dBm- -50 dBm-
60 dBm 60 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz CF 5.775 GHz 1001 pts Span 160.0 MHz
—_ — —_ —
LU A LU 4
99% Occupied Bandwidth NA
Spectrum -
Ref Leval 30.00 dém Offset 26.20 d8 « RBW 1 MHz
o att 2048 SWT 1ms @ VBW 3 MHz _Mode Swesp
/@153 Max
MI[1] 11.04 dBm)
4 5.777880 GHz
20 denr i OccBw 76.843156843 MH2|
10 dBm 1
. TR Cre >
[ gt R TR
o d i T
|
-10 dam; i \Il
e
%u,ﬁg;b oo Db L,
-30 dbm
~40 dbm
-50 dBm-
-60 dBm-
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.77788 GHz 11.04 dém
T1 1 5.736518 GHz 2.36 dam occ Bw 76.843156843 MH2
T2 1 5.813362 GHz 1.84 dam

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

CE [ e

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
+ Set VBW = 1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.
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1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

3.3.4Test Setup

e ]

Spectrum Analyzer EUT
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3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

<802.11a>

Maximum Power Density Plot (dBm/300kHz)

Spectrum o Spectrum o
Ref Level 30,00 dBm  Offset 25,70 dB @ RBW 300 kHz Ref Level 30,00 dBm  Offset 25,70 dB @ RBW 300 kHz
jo Att 20 0B & SWT 20 ms & VBW 1MHz Mode Swesp jo Att 20 0B & SWT 20 ms & VBW 1MHz Mode Swesp
SGL Count 100/100 SGL Count 100/100
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<802.11ax HE20>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 5 MIMO Ant. 4
Spectrum | =) | [srecmam ) =)
Ref Level 30,00 dem Offset 25.70 d8 & RBW 300 kHz Ref Level 30.00 dém Offset 25.70 d8 & RBW 300 kHz
o ALt 20dE & SWT 20ms & VBW 1MHz Mode Sweep o Att 20 dB & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm AvgPwr (@ 1Rm AvgPwr
M1[1] 7.20 dBm)| M1[1] 7.79 dBm)|
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x_ .
\
o d - 0 db: ‘i _\
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i
04 Wl Ly 204 ot e :
. AT [\ o VTR
-30 dim: “ i L y -30 dBm: i il i .
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e O AT | 11 L SPr— 0 Il OO WO 1.0 e 1] L SR R——
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-60 dBm -60 dBm
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<802.11ax HE40>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 5

Spectrum n\nl

Ref Level 20,00 dém  Offset 26.20 d& @ RBW =200 kHz

MIMO Ant. 4

Ref Leval 20.00 dém Offset 26.20 d8 &« RBW 300 kHz
o att 20d8 @ SWT  20ms @ VBW 1MHz  Mode Swaep o att 20d8 @ SWT  20ms @ VBW 1MHz  Mode Swaep
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(@ 17m AvgPwr (@ 17m AvgPwr
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<802.11ax HE80>

Maximum Power Density Plot (dBm/300kHz)

Spectrum “F‘I Spectrum 2
Ref Level 20.00 dBm  Offset 26.20 d2 @ RBW 300 kHz Ref Level 20.00 dBm  Offset 26.20 d2 @ RBW 300 kHz
fo At 20 dB @ SWT 20ms @ VBW 1MHz Mode Sweep j= At 20 dB & SWT 20 ms @ VBW  1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr [@1Rm AvgPwr
MI[1] ~7.96 dBm MI[1] -9.16 dBm
5.776920 GHz 5.774280 GHz
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¥ Y
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-60 dBm 60 dbm
70 dBm 70 dbm
GF 5.775 GHz 1001 pts Span 120.0 MHz GF 5.775 GHz 1001 pts Span 120.0 MHz
v - v -
L JL J N va L JL 1) wa

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

N

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1.
2.
3.

The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.
Measure the conducted output power (in dBm) using the peak detector.
Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.
Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for
frequencies > 1000 MHz).
Convert the resultant EIRP to an equivalent electric field strength using the following
relationship:
E =EIRP -20log d + 104.8,
where
E is the electric field strength in dBuV/m
EIRP is the equivalent isotropically radiated power in dBm
d is the specified measurement distance in 3m
Compare the resultant electric field strength level with the applicable regulatory limit.
Corrected Reading for conducted spurious emission: Antenna Gain + Path Loss + MIMO Factor
+ Read Level = Level
Perform the cabinet radiated spurious emission test and verify radiated spurious emission with
Antenna A and C
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
+  Sweep time = auto

. Trace mode = max hold
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

10. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

11. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

12. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

13. For each suspected emission, the EUT is arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

14. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.

When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“..

15. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB
margin against average limit line, the position is marked as “-*.
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3.4.4Test Setup

For Conducted Measurement Setup:

Spectrum Analyzer EUT

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

L 3m e

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Test Result of Radiated Spurious Emissions in the Restricted Band

Please refer to Appendix F and G.

3.4.11 Duty Cycle

Please refer to Appendix H.
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3.5 Antenna Requirements

3.5.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.5.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.5.3Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

The directional gain calculated as

(%)

Ng

—

J=1

DirectionalGain =10-log

|7

ANT

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

Gy /20
k= 107" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
The EUT supports beamforming for 802.11ac and 11ax modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,
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The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 5 Ant 4 Power PSD Reduction Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 472 4,72 7.73 7.73 1.73 1.73
Power limit reduction = Composite gain — 6dBi, ( min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min =0)
Calculation example:
The DG for PSD is derived from formula is
10 x log {{[ 10" (4.72 dBi/ 20) + 10" (4.72 dBi/20) 1~ 2}/ 2}
=7.73 dBi
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Apr. 20, 2022~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | Sep. 09, 2021 Sep. 08, 2022
Schwarz Apr. 29, 2022 (03CH15-HY)
CBL 6111D & -
. Apr. 20, 2022~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 Feb. 05, 2023
06 Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 27, 2021 Dec. 26, 2022
Apr. 29, 2022 (03CH15-HY)
SCHWARZBE Apr. 20, 2022~ Radiation
Horn Antenna BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Aug. 04, 2021 Aug. 03, 2022
CK Apr. 29, 2022 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Apr. 20, 2022~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK 1 Apr. 29, 2022 (03CH15-HY)
" JPA0118-55-30|17100018000 Apr. 20, 2022~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | May 06, 2021 May 05, 2022
3 55006 Apr. 29, 2022 (03CH15-HY)
" . Apr. 20, 2022~ Radiation
Preamplifier [EM Electronics| EM01G18G 060803 1GHz-18GHz | Dec. 16, 2021 Dec. 15, 2022
Apr. 29, 2022 (03CH15-HY)
" Apr. 20, 2022~ Radiation
Preamplifier EMEC EM18G40G 060801 18-40GHz Jun. 22, 2021 Jun. 21, 2022
Apr. 29, 2022 (03CH15-HY)
EMI Test . Apr. 20, 2022~ Radiation
. Keysight N9038A(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 Oct. 20, 2022
Receiver Apr. 29, 2022 (03CH15-HY
Spectrum . Apr. 20, 2022~ Radiation
Agilent E4446A MY50180136 | 3Hz~44GHz | May 07, 2021 May 06, 2022
Analyzer Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Apr. 29, 2022 (03CH15-HY)
E3 -
. Apr. 20, 2022~ Radiation
Software Audix 6.2009-8-24 | RK-000451 N/A N/A N/A
Apr. 29, 2022 (03CH15-HY)
(k5)
MY36980/4, -
HUBER + SUCOFLEX Apr. 20, 2022~ Radiation
RF Cable MY9838/4PE,| 30MHz~18G | Nov. 15, 2021 Nov. 14, 2022
SUHNER 104, 102E Apr. 29, 2022 (03CH15-HY)
508405/2E
HUBER + SUCOFLEX |804011/2,804 Apr. 20, 2022~ Radiation
RF Cable 30MHz-40GHz | Jan. 04, 2022 Jan. 03, 2023
SUHNER 102 012/2 Apr. 29, 2022 (03CH15-HY)
HUBER + SUCOFLEX Apr. 20, 2022~ Radiation
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
SUHNER 104 Apr. 29, 2022 (03CH15-HY)
) o WLJ4-1000-15 1.53GHz Low Apr. 20, 2022~ Radiation
Filter Wainwright SN4 ) Jul. 02, 2021 Jul. 01, 2022
30-6000-40ST Pass Filter Apr. 29, 2022 (03CH15-HY)
WHKX8-5872. . -
) . 6.75GHz High Apr. 20, 2022~ Radiation
Filter Wainwright | 5-6750-18000- SN6 ) Jun. 30, 2021 Jun. 29, 2022
Pass Filter Apr. 29, 2022 (03CH15-HY)
40ST
Jun. 02, 2022~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16, 2021 Nov. 15, 2022
Aug. 04, 2022 (THO5-HY)
16100054SNO Jun. 02, 2022~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2021 Dec. 15, 2022
12 (NO:113) Aug. 04, 2022 (THO5-HY)
Signal Rohde & Jun. 02, 2022~ Conducted
FSV40 101566 10Hz~40GHz | Aug. 30, 2021 Aug. 29, 2022
Analyzer Schwarz Aug. 04, 2022 (THO5-HY)
Switch Control | E-IUSTRUME EC1900067 Jun. 02, 2022~ Conducted
) ETF-1405-0 N/A Aug. 12, 2021 Aug. 11, 2022
Mainframe NT (BOX7) Aug. 04, 2022 (THO5-HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum ROHDE & Jun. 03, 2022~ CSE
FSV40 101565 10Hz~40GHz | Dec. 29, 2021 Dec. 28, 2022
Analyzer SCHWARZ Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
SUHNER 104 Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 0058/126E | 30MHz~18GHz | Dec. 10, 2021 Dec. 09, 2022
SUHNER 126E Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
SUHNER 102 Aug. 11, 2022 (THO5-HY)
) o WLKS1200-12 1.2GHz Low Jun. 03, 2022~ CSE
Filter Wainwright SN2 ) Mar. 15, 2022 Mar. 14, 2023
SS Pass Filter Aug. 11, 2022 (THO5-HY)
WHKX8-5872. .
. L 6.75GHz High Jun. 03, 2022~ CSE
Filter Wainwright | 5-6750-18000- SN17 . May 23, 2022 May 22, 2023
Pass Filter Aug. 11, 2022 (THO5-HY)
40ST
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5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHZz)
Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 56dB
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-0868 Page Number :310f31
FAX : 886-3-327-0855 Issue Date : Sep. 12, 2022
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 1 02



Appendix A. Test Result of Conducted Test Items

Report Number : FR1IN1011E

Test Engineer:

Richard Qiu/EasonHuang

Temperature:

21~25

°C

Test Date:

2022/6/2~08/04

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FRIN1011E

6dB and 26dB EBW and 99% OBW

Band IV MIMO
99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. | pate V™ CH- | MHz)|  (MH2) (MHz) (MHz) Min. Limit el
(MHz)
Ant5 | Ant4 | Ant5 | Ant4 [ Ant5 | Ant4
11a |6Mbps 149 5745 | 16.83 | 17.53 | 25.65 | 30.45 | 15.39 | 15.19 0.5 Pass
11a |6Mbps 157 5785 | 16.88 | 17.18 | 25.65 | 27.05 | 15.19 | 15.19 0.5 Pass
11a |6Mbps 165 5825 | 16.63 | 16.88 | 25.45 | 25.70 | 15.39 | 15.19 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011E

Band IV MIMO
Average FCC
Data E1o Conducted ConducFec.j DQ '
Mod. Rate NTH CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 | Ant4 [ SUM | Ant5 | Ant4 | Ant5 [ Ant4

11a [6Mbps| 2 | 149 | 5745 | 14.20 | 14.20 | 17.21 28.27 7.73 Pass
11a [6Mbps| 2 | 157 | 5785 | 17.30 | 17.30 | 20.31 28.27 7.73 Pass
11a [6Mbps| 2 | 165 | 5825 | 17.30 | 17.40 | 20.36 28.27 7.73 Pass
HT20 | MCSO| 2 | 149 | 5745 | 15.40 | 14.40 | 17.94 28.27 7.73 Pass
HT20 [MCSO| 2 | 157 | 5785 | 16.90 | 17.10 | 20.01 28.27 7.73 Pass
HT20 | MCSO| 2 | 165 | 5825 | 15.80 | 16.20 | 19.01 28.27 7.73 Pass
HT40 [MCSO| 2 | 151 | 5755 | 13.10 | 12.60 | 15.87 28.27 7.73 Pass
HT40 | MCSO| 2 | 159 | 5795 | 13.90 | 12.80 | 16.40 28.27 7.73 Pass
VHT20| MCSO| 2 | 149 | 5745 | 15.50 | 14.50 | 18.04 28.27 7.73 Pass
VHT20[ MCSO| 2 | 157 | 5785 [ 17.00 [ 17.20 | 20.11 28.27 7.73 Pass
VHT20| MCSO0| 2| 165 | 5825 | 15.90 | 16.30 | 19.11 28.27 7.73 Pass
VHT40[{ MCSO0| 2 [ 151 | 5755 | 13.20 | 12.70 [ 15.97 28.27 7.73 Pass
VHT40| MCSO| 2| 159 | 5795 [ 14.00 | 12.90 | 16.50 28.27 7.73 Pass
VHT80[ MCSO| 2 | 155 | 5775 | 12.40 | 11.30 | 14.90 28.27 7.73 Pass
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Report Number : FR1IN1011E

TEST RESULTS DATA
Power Spectral Density
Band IV MIMO
10log Average Average
Dat F (500kHz Power PSD DG P
Mod. | oo NTf CH. | 3h | /RBW) Density Limit (dBi) et
ate MH2Z) | Eactor (dB) (dBm/500kHz) | (dBm/500kHz) ai
Ant5 | Ant4 | Ant5 | Ant4 [ SUM | Ant5 [ Ant4 | Ant5 | Ant4
11a [6Mbps| 2 | 149 | 5745 2.22 204 | 224 | 525 28.27 7.73 Pass
11a [6Mbps| 2 | 157 | 5785 2.22 472 | 5.07 | 8.08 28.27 7.73 Pass
11a [6Mbps| 2 | 165 | 5825 2.22 467 | 523 | 824 28.27 7.73 Pass
Note: PSD Sum = Max PSD(Ant. 5, Ant. 4) + 10 log (n)
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FRIN1011E

Band IV MIMO
Dat F e E 93 %dth B 220"'30|th B GddB'dth B 6ddB'dth
ata req. . anawi anawi anawli andwi )
Mod. | poi INTY CH. (Mqu) Config| = wiiz) (MH2) (MH2) Vi Limit Pass/Fail
: (MHz)
Ant5 | Ant4 [ Ant5 | Ant4 | Ant5 | Ant4

HE20 [ MCSO| 2 149 5745 Full 18.83 | 18.98 | 21.05 | 22.90 | 15.84 | 16.64 0.5 Pass
HE20 [ MCSO| 2 149 5745 | 26/0 | 18.98 | 18.68 | 21.35 | 20.70 2.14 14.59 0.5 Pass
HE20 [ MCSO| 2 149 5745 | 52/37 | 1868 | 18.53 | 21.75 | 21.00 | 17.19 | 17.74 0.5 Pass
HE20 [ MCSO| 2 149 5745 [106/53| 21.87 | 18.78 | 26.95 | 28.30 | 17.24 | 18.19 0.5 Pass
HE20 |[MCS0| 2 | 149 | 5745 |242/61| 19.28 | 19.68 | 34.30 | 31.80 | 19.14 | 19.04 05 Pass
HE20 [ MCSO| 2 157 5785 Full 18.83 | 18.93 | 21.45 | 21.45 | 15.74 | 15.19 0.5 Pass
HE20 [ MCSO| 2 157 5785 | 26/4 | 17.53 | 17.13 | 19.20 | 18.60 3.90 2.75 0.5 Pass
HE20 [ MCSO| 2 157 5785 | 52/38 | 17.38 | 17.18 | 19.50 | 18.75 | 15.14 | 15.19 0.5 Pass
HE20 [ MCSO| 2 157 5785 |106/53| 18.73 | 18.73 | 24.75 | 28.05 | 17.24 | 17.79 0.5 Pass
HE20 [ MCSO| 2 157 5785 [242/61| 24.88 | 20.62 | 48.79 | 46.02 | 19.19 | 19.19 0.5 Pass
HE20 [ MCSO| 2 165 5825 Full 18.83 | 18.93 | 20.95 | 21.55 | 16.29 | 16.29 0.5 Pass
HE20 [ MCSO| 2 165 5825 | 26/8 | 18.63 | 18.48 | 20.50 | 20.40 2.16 2.21 0.5 Pass
HE20 [ MCSO| 2 165 5825 | 52/40 | 18.38 | 18.23 | 21.00 | 20.75 | 17.09 | 15.84 0.5 Pass
HE20 [ MCSO| 2 165 5825 [106/54| 18.48 | 18.43 | 23.30 | 21.35 | 17.24 | 17.24 0.5 Pass
HE20 [ MCSO| 2 165 5825 |242/61| 22.67 | 26.12 | 45.39 | 49.58 | 19.14 | 19.14 0.5 Pass
HE40 [ MCSO| 2 151 5755 Full 37.76 | 37.96 | 40.41 | 46.44 | 35.80 | 34.00 0.5 Pass
HE40 [ MCSO| 2 151 5755 |484/65| 38.56 | 38.36 | 43.20 | 42.03 | 38.23 | 38.05 0.5 Pass
HE40 [ MCSO| 2 159 5795 Full 37.66 | 37.86 | 40.14 | 40.14 | 35.44 | 36.25 0.5 Pass
HE40 [ MCSO| 2 159 5795 |484/65| 40.95 | 40.26 | 68.58 | 71.10 | 38.23 | 38.23 0.5 Pass
HE80 [ MCSO| 2 155 5775 Full 76.84 | 76.96 | 82.88 | 82.24 | 67.95 | 58.52 0.5 Pass
HE80 [ MCSO| 2 155 5775 |996/67| 77.92 | 78.04 |113.92 |125.28 | 78.36 | 78.36 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011E

Band IV MIMO
Average FCC
Data Freq. RU. Conducted Conduc?eq DQ .
Mod. Rate NTX CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant5 | Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4
HE20 [MCS0| 2| 149 | 5745 | Full |15.60 [14.60 | 18.14 28.27 7.73 Pass
HE20 [MCS0| 2| 149 | 5745 | 26/0 | 15.50 [ 15.10 | 18.31 28.27 7.73 Pass
HE20 [MCSO0| 2 | 149 | 5745 | 52/37 | 15.50 [ 15.20 | 18.36 28.27 7.73 Pass
HE20 [MCS0| 2 | 149 | 5745 [106/53]| 14.50 [ 13.40 | 17.00 28.27 7.73 Pass
HE20 [MCSO0| 2 | 149 | 5745 (242/61] 14.50 [ 13.90 | 17.22 28.27 7.73 Pass
HE20 ([MCS0| 2| 157 | 5785 | Full |17.10 [17.30 | 20.21 28.27 7.73 Pass
HE20 [MCS0| 2| 157 | 5785 | 26/4 | 15.10 [ 15.50 | 18.31 28.27 7.73 Pass
HE20 [MCS0| 2 | 157 | 5785 | 52/38 | 15.40 [ 15.50 | 18.46 28.27 7.73 Pass
HE20 [MCS0| 2 | 157 | 5785 [106/53] 15.40 [ 15.40 | 18.41 28.27 7.73 Pass
HE20 [MCSO0| 2 | 157 | 5785 (242/61]17.50 [ 17.40 | 20.46 28.27 7.73 Pass
HE20 ([MCS0| 2| 165 | 5825 ( Full |16.00 [ 16.40 | 19.21 28.27 7.73 Pass
HE20 [MCS0| 2| 165 | 5825 | 26/8 | 15.00 [ 15.50 | 18.27 28.27 7.73 Pass
HE20 [MCS0| 2| 165 | 5825 | 52/40 | 15.30 [ 15.40 | 18.36 28.27 7.73 Pass
HE20 [MCS0| 2| 165 | 5825 [106/54]| 15.50 [ 15.40 | 18.46 28.27 7.73 Pass
HE20 [MCS0| 2 | 165 | 5825 (242/61]17.10 [17.20 | 20.16 28.27 7.73 Pass
HE40 [MCS0| 2| 151 | 5755 | Full |13.30 [12.80 | 16.07 28.27 7.73 Pass
HE40 [MCS0| 2 | 151 | 5755 (484/65]12.30 [ 11.80 | 15.07 28.27 7.73 Pass
HE40 ([MCSO0| 2| 159 | 5795 | Full |14.10 [13.00 | 16.60 28.27 7.73 Pass
HE40 [MCS0| 2| 159 | 5795 (484/65]13.80 [ 13.40 | 16.61 28.27 7.73 Pass
HE80 [MCS0| 2| 155 | 5775 | Full |12.50 [11.40 | 15.00 28.27 7.73 Pass
HE80 [MCS0| 2| 155 | 5775 [996/67]| 11.60 [ 10.60 | 14.14 28.27 7.73 Pass

A6 of A7



Report Number : FR1IN1011E

TEST RESULTS DATA
Power Spectral Density
Band IV MIMO
10log Average Average
Data Freq. RU (500kHz Power PSD DG B
Mod. Rate NTY CH. (MH2) Config /RBW) Density Limit (dBi) IFail
; Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant5 | Ant4 [ Ant5 | Ant4 | SUM [ Ant5 | Ant4 [ Ant5 | Ant4
HE20 [MCSO0| 2 [ 149 | 5745 | Full 2.22 114 | 157 | 458 28.27 7.73 Pass
HE20 |[MCSO| 2 [ 149 | 5745 | 26/0 2.22 994 | 942 |12.95 28.27 7.73 Pass
HE20 [ MCSO0| 2 | 149 | 5745 | 52/37 2.22 7.00 | 6.30 | 10.01 28.27 7.73 Pass
HE20 [ MCSO0| 2 [ 149 | 5745 |106/53 2.22 297 | 1.76 | 5.98 28.27 7.73 Pass
HE20 [ MCSO0| 2 [ 149 | 5745 |242/61 2.22 -0.64 | -066 | 2.37 28.27 7.73 Pass
HE20 [MCS0| 2 [ 157 | 5785 | Full 2.22 382 | 439 | 7.40 28.27 7.73 Pass
HE20 |[MCSO0| 2 [ 157 | 5785 | 26/4 2.22 956 | 9.89 | 12.90 28.27 7.73 Pass
HE20 [MCS0| 2 [ 157 | 5785 | 52/38 2.22 716 | 691 |10.17 28.27 7.73 Pass
HE20 [ MCSO0| 2 [ 157 | 5785 |106/53 2.22 402 | 387 | 7.03 28.27 7.73 Pass
HE20 [ MCS0| 2 [ 157 | 5785 |242/61 2.22 279 | 264 | 5.80 28.27 7.73 Pass
HE20 [MCS0| 2 [ 165 | 5825 | Full 2.22 232 | 337 | 6.38 28.27 7.73 Pass
HE20 |[MCSO0| 2 [ 165 | 5825 | 26/8 2.22 9.42 [ 10.01 | 13.02 28.27 7.73 Pass
HE20 [MCS0| 2 [ 165 | 5825 | 52/40 2.22 6.71 | 6.96 | 9.97 28.27 7.73 Pass
HE20 [ MCSO0| 2 [ 165 | 5825 |106/54 2.22 415 | 396 | 7.16 28.27 7.73 Pass
HE20 [ MCS0| 2 [ 165 | 5825 |242/61 2.22 230 [ 214 | 5.31 28.27 7.73 Pass
HE40 [MCSO0| 2 [ 151 | 5755 | Full 2.22 -2.84 | -2.81 | 0.20 28.27 7.73 Pass
HE40 [ MCSO0| 2 [ 151 | 5755 |484/65 2.22 520 | -5.43 | -2.19 28.27 7.73 Pass
HE40 [MCSO0| 2 [ 159 | 5795 | Full 2.22 -2.20 | -3.23 | 0.81 28.27 7.73 Pass
HE40 [ MCSO0| 2 [ 159 | 5795 |484/65 2.22 -3.44 | -2.10 | 0.91 28.27 7.73 Pass
HE80 [MCS0| 2 [ 155 | 5775 | Full 2.22 574 | -6.94 | -2.73 28.27 7.73 Pass
HE80 | MCS0| 2 [ 155 | 5775 |996/67 2.22 -8.60 | -9.88 | -5.59 28.27 7.73 Pass

Note: PSD Sum = Max PSD(Ant. 5, Ant. 4) + 10 log (n)
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

Appendix B. Conducted Spurious Emission

Richard Qiu, Jacob Yu, Eric Chang, Ken Wu |[Temperature : 22.7~24.8°C

Test Engineer :

and Nick Yu Relative Humidity : (52~59%

UNII 3 - 5725~5850MHz

WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO G;::;n Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 ( MHz) (dBm) | (dB)| (dBm) ((dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5638.6 -35.03 -8.03 -27 -47.18 7.73 1.41 3.01 0 P
5651.8 -36.96 -11.3 -25.66 -49.1 7.73 14 3.01 0 P
802.11a 5719.6 -5.05 -20.54 15.49 -17.16 7.73 1.37 | 3.01 0 P
5::5:\"432 5724.2 -3.84 -29.02 25.18 -15.94 7.73 1.36 | 3.01 0 P
* 5745 23.3 - - 11.23 7.73 1.33 | 3.01 0 P
* 5745 11.34 - - -0.73 7.73 1.33 | 3.01 0 A
5649.8 -30.51 -3.51 -27 -42.65 7.73 14 3.01 0 P
5651.2 -29.51 -3.4 -26.11 -41.65 7.73 1.4 3.01 0 P
5701.8 -20.66 |[-31.17 10.51 -32.79 7.73 1.39 | 3.01 0 P
5722.8 -17.38 [-39.37 21.99 -29.48 7.73 1.36 | 3.01 0 P
802.11a * 5785 24.54 - - 12.51 7.73 1.29 | 3.01 0 P
CH 157 * 5785 13.08 - - 1.05 7.73 129 | 3.01 0 A
5785MHz 5852.42 -18.68 |-40.16| 21.48 -30.78 | 7.73 1.36 | 3.01 0 P
5863.08 -18.41 |-31.75 13.34 -30.52 7.73 1.37 | 3.01 0 P
5922.53 -32.01 -6.83 -25.18 -44 .2 7.73 145 | 3.01 0 P
5924.99 -30.49 -3.5 -26.99 -42.68 7.73 1.45 | 3.01 0 P
5649.8 -30.51 -3.51 -27 -42.65 7.73 1.4 3.01 0 P
* 5825 25.44 - - 13.39 7.73 1.31 3.01 0 P
* 5825 13.23 - - 1.18 7.73 1.31 3.01 0 A
io::;: 5855 -8.91 -24.51 15.6 -21.01 7.73 1.36 | 3.01 0 P
5825MHz 5860.2 -6.98 -21.12 14.14 -19.09 7.73 1.37 | 3.01 0 P
5924.2 -33.1 -6.69 -26.41 -45.29 7.73 1.45 | 3.01 0 P
5927.6 -31.15 -4.15 -27 -43.34 7.73 1.45 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-1 of 17

FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11a (Harmonic)

Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |[MIMO|
ing
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 ( MHz) (dBm) (dB) (dBm) | (dBm) (dBi) | (dB) |(dB) (dB)  (P/A)
7660 -47.01 -25.81 -21.2 -60.37 7.73 2.62 3.01 0 P
802.11a
CH 149 7660 -47.79 -6.59 -41.2 -61.15 7.73 2.62 3.01 0 A
11490 -66.69 |-45.49 -21.2 -80.3 7.73 2.87 3.01 0 P
5745MHz
17235 -62.8 -35.8 -27 -77.4 7.73 3.86 3.01 0 P
802.11a 7713.3 -47.82 | -26.62 -21.2 -61.18 7.73 2.62 3.01 0 P
CH 157 11570 -65.53 | -44.33 -21.2 -79.15 7.73 2.88 3.01 0 P
5785MHz 17355 -61.91 -34.91 -27 -76.55 7.73 3.9 3.01 0 P
802.11a 7766.6 -48.45 |-21.45 -27 -61.82 7.73 2.63 3.01 0 P
CH 165 11651.95 -65.19 | -43.99 -21.2 -78.83 7.73 2.9 3.01 0 P
5825MHz 17475 -63.14 | -36.14 -27 -77.81 7.73 3.93 3.01 0 P
No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-2 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 ( MHz) (dBm) [ (dB)| (dBm) |(dBm) | (dBi) | (dB) [(dB)| (dB) | (P/A)
5644.2 -35.94 -8.94 -27 -48.09 7.73 1.41 3.01 0 P
802.11ax 5650.6 -36.99 |-10.44| -26.55 -49.13 7.73 1.4 3.01 0 P
HE20 Full 5719.4 -9.77 -25.2 15.43 -21.88 7.73 1.37 | 3.01 0 P
CH 149 5720.8 -5.04 -22.46 17.42 -17.15 7.73 1.37 | 3.01 0 P
5745MHz |« 5745 23.44 - - 11.37 7.73 133 | 301 | 0 P
* 5745 10.98 - - -1.09 7.73 1.33 | 3.01 0 A
5649 -28.56 -1.56 -27 -40.7 7.73 1.4 3.01 0 P
5653.2 -28.34 -3.72 -24.62 -40.48 7.73 1.4 3.01 0 P
5701.6 -20.02 |-30.47 10.45 -32.15 7.73 1.39 | 3.01 0 P
802.11ax 5720.6 -16.04 |-33.01 16.97 -28.15 7.73 1.37 | 3.01 0 P
HE20 Full | ~ 5785 2495 - - 12.92 7.73 1.29 | 3.01 0 P
CH 157 * 5785 12.81 - - 0.78 7.73 129 | 3.01 0 A
5785MHz 5852.215 -15.02 |-36.97| 2195 | -27.11 7.73 135 | 3.01| 0 P
5872.51 -19.2 -29.9 10.7 -31.33 7.73 1.39 | 3.01 0 P
5924 .17 -29.65 -3.26 -26.39 -41.84 7.73 1.45 | 3.01 0 P
5925.4 -28.73 -1.73 -27 -40.92 7.73 145 | 3.01 0 P
* 5825 25.42 - - 13.37 7.73 1.31 3.01 0 P
802.11ax * 5825 12.46 - - 0.41 7.73 1.31 3.01 0 A
HE20 Full 5850.4 -4.84 -30.93| 26.09 -16.93 7.73 1.35 | 3.01 0 P
CH 165 5872.6 -16.56 | -27.23 10.67 -28.69 7.73 1.39 | 3.01 0 P
5825MHz 5922.2 -3217 | -7.23 | 2494 | -44.36 | 7.73 145 | 301 | 0 P
5940.4 -34.27 -7.27 -27 -46.47 7.73 1.46 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-3 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Gric:‘l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 7660 -42.63 -21.43 -21.2 -55.99 7.73 2.62 3.01 0 P
HE20 Full 7660 -43.64 -2.44 -41.2 -57 7.73 2.62 3.01 0 A
CH 149 11490 -63.91 -42.71 -21.2 -77.52 7.73 2.87 3.01 0 P
5745MHz 17235 -59.82 | -32.82 -27 -74.42 7.73 3.86 | 3.01 0 P
802.11ax 7713.3 -43.34 -22.14 -21.2 -56.7 7.73 2.62 3.01 0 P
HE20 Full 7713.3 -44 .54 -3.34 -41.2 -57.9 7.73 2.62 3.01 0 A
CH 157 11570 -64.98 -43.78 -21.2 -78.6 7.73 2.88 3.01 0 P
5785MHz 17355 -59.6 -32.6 -27 -74.24 7.73 39 | 3.01 0 P
802.11ax 7766.6 -44.21 -17.21 -27 -57.58 7.73 2.63 3.01 0 P
HE20 Full 11650 -63.75 -42.55 -21.2 -77.39 7.73 2.9 3.01 0 P
CH 165 17475 -58.18 -31.18 -27 -72.85 7.73 3.93 3.01 0 P
5825MHz
Remark No other spurious found.
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-4 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

.. Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO

ing

Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.

4 (MHz) (dBm) |(dB)| (dBm) |(dBm)| (dBi) | (dB) [(dB)| (dB) | (P/A)
802.11ax 5643.2 -35.88 | -8.88 -27 -48.03 | 7.73 141 301 © P
HE20 5650.2 368 | -995| -26.85 | -48.94 | 7.73 14 |301| O P
Partial 5702.6 2569 |-36.42| 1073 | -37.82 | 7.73 139 [301| O P
26/0 5721.6 146 |-33.85| 1925 | -26.71 7.73 137 301 © P
CH 149 * 5745 30.94 - - 18.87 7.73 1.33 | 3.01 0 P
5745MHz | . 5745 19.83 - - 7.76 773 | 133 [301| o0 A
5648.6 -36.63 | -9.63 -27 -48.77 | 7.73 14 |301| O P
5650.4 -39 123 | 267 -51.14 | 7.73 14 |301| O P
802.11ax 5704.4 -30.94 |-4217| 1123 | -4306 | 7.73 138 [301| 0O P
HE20 5720 2257 |-3817| 156 3468 | 7.73 137 301 © P
Partial * 5785 30.16 - - 18.13 7.73 129 301 © P
26/4 * 5785 19.32 - - 7.29 7.73 129 301 © A
CH 157 5853.445 2443 |-4358| 1915 | -36.53 | 7.73 1.36 | 3.01 0 P
5785MHz 5873.74 -30.73 |-41.08| 1035 | -4286 | 773 | 139 [301| o0 P
5924.375 3795 |-11.41| -2654 | -50.14 | 7.73 145 [301| 0 P
5926.63 -36.03 | -9.03 -27 4822 | 773 145 301 © P
802.1ax | 5825 315 - - 19.45 7.73 131 301 © P
HE20 * 5825 20.47 - - 8.42 7.73 131 301 © A
Partial 5850 9.7 -36.7 27 2179 | 7.73 135 [301| O P
26/8 5874.2 2722 |-37.44| 1022 | -3935 | 7.73 139 (301 O P
CH 165 5924 -3561 | -9.35 | -26.26 -47.8 7.73 1.45 | 3.01 0 P
5825MHz 5933.8 -36.53 | -9.53 -27 4873 | 773 | 146 |301| o0 P

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Gric:‘l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 7660 -44.57 | -23.37 -21.2 -57.93 7.73 262 | 3.01 0 P
HE20 7660 -45.09 -3.89 -41.2 -58.45 7.73 262 | 3.01 0 A
Partial 11490 -67.2 -46 -21.2 -80.81 7.73 287 | 3.01 0 P
26/0 17235 -64.83 | -37.83 -27 -79.43 7.73 3.86 | 3.01 0 P
CH 149
5745MHz
802.11ax 7713.3 -4456 | -23.36 -21.2 -57.92 7.73 262 | 3.01 0 P
HE20 7713.3 -45.02 -3.82 -41.2 -58.38 7.73 262 | 3.01 0 A
Partial 11570 -65.29 | -44.09 -21.2 -78.91 7.73 2.88 | 3.01 0 P
26/4 17355 -57.84 |-30.84 -27 -72.48 7.73 3.9 3.01 0 P
CH 157
5785MHz
802.11ax 7766.6 -44.85 |-17.85 -27 -58.22 7.73 263 | 3.01 0 P
HE20 11650 -66.25 | -45.05 -21.2 -79.89 7.73 2.9 3.01 0 P
Partial 17475 -63.37 | -36.37 -27 -78.04 7.73 3.93 | 3.01 0 P
26/8
CH 165
5825MHz
Remark 1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-6 of 17

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 5649.6 -32.74 -5.74 -27 -44.88 7.73 1.4 3.01 0
HE20 5652.2 -30.53 -5.17 -25.36 -42.67 7.73 14 3.01 0 P
Partial 5717.6 -13.28 | -28.21 14.93 -25.39 7.73 1.37 | 3.01 0 P
52/37 5724.6 -6.47 -32.56 26.09 -18.57 7.73 1.36 | 3.01 0 P
CH 149 * 5745 28.92 - - 16.85 7.73 1.33 | 3.01 0 P
5745MHz | « 5745 16.88 - - 4.81 7.73 133 | 301 | 0 A
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-7 of 17

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 5649.6 -34.02 -7.02 -27 -46.16 7.73 1.4 3.01 0
HE20 5651.6 -37.66 |-11.85| -25.81 -49.8 7.73 14 3.01 0 P
Partial 5701.8 -20.85 |-31.36 10.51 -32.98 7.73 1.39 | 3.01 0 P
106/53 5724.4 -11.32 | -36.95 25.63 -23.42 7.73 1.36 | 3.01 0 P
CH149 | ~ 5745 25.89 - - 13.82 7.73 1.33 | 3.01 0 P
5745MHz | - 5745 13.6 - - 1.53 7.73 133 | 301 | 0 A
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-8 of 17

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 5644 -29.31 -2.31 -27 -41.46 7.73 1.41 3.01 0 P
HE20 5700 -18.04 | -28.04 10 -30.17 7.73 1.39 | 3.01 0 P
Partial 5719.8 -14.45 | -29.99 15.54 -26.56 7.73 1.37 | 3.01 0 P
242/61 5724.2 -9.3 -34.48 25.18 -21.4 7.73 1.36 | 3.01 0 P
CH 149 * 5745 222 - - 10.13 7.73 1.33 | 3.01 0 P
5745MHz | « 5745 9.9 - - 2.17 7.73 133 | 301 | 0 A
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-9 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5645.4 -32.06 -5.06 -27 -44.2 7.73 1.4 3.01 0
5650.6 -34.23 -7.68 -26.55 -46.37 7.73 14 3.01 0 P
5705.2 -19.73 | -31.19 11.46 -31.85 7.73 1.38 | 3.01 0 P
802.11ax 5725 -10.24 | -37.24 27 -22.34 7.73 1.36 | 3.01 0 P
HE40 Full | * 5755 18.29 - - 6.23 7.73 1.32 | 3.01 0 P
CH 151 * 5755 5.78 - - -6.28 7.73 1.32 | 3.01 0 A
5755MHz 5853.65 -36.05 |-54.73| 1868 | -48.15 | 7.73 1.36 | 3.01 0 P
5870.87 -29.68 | -40.84 11.16 -41.8 7.73 1.38 | 3.01 0 P
5924 .17 -36.37 -9.98 -26.39 -48.56 7.73 1.45 | 3.01 0 P
5943.235 -36.21 -9.21 -27 -48.41 7.73 146 | 3.01 0 P
5646.6 -31.51 -4.51 -27 -43.65 7.73 14 3.01 0 P
5651.2 -35.54 -9.43 -26.11 -47.68 7.73 14 3.01 0 P
5707.6 -22.41 | -34.54 12.13 -34.53 7.73 1.38 | 3.01 0 P
802.11ax 5723.8 -27.72 | -51.98 24.26 -39.82 7.73 1.36 | 3.01 0 P
HE40 Full |~ 5795 18.86 - - 6.84 7.73 128 | 3.01 0 P
CH 159 * 5795 6.02 - - -6 7.73 1.28 | 3.01 0 A
S795MHz 5854.265 2723 |-4451| 1728 | -39.33 | 7.73 136 | 3.01 | O P
5872.305 -29.17 | -39.92 10.75 -41.3 7.73 1.39 | 3.01 0 P
5924 .99 -36.09 -9.1 -26.99 -48.28 7.73 145 | 3.01 0 P
5933.19 -32.06 -5.06 -27 -44.26 7.73 146 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-10 of 17
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Gric:‘l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
802.11ax 11510 -63.41 | -42.21 -21.2 -77.03 7.73 2.88 | 3.01 0 P
HEA40 Full 17265 -60.77 | -33.77 -27 -75.38 7.73 3.87 | 3.01 0 P
CH 151
5755MHz
802.11ax 7726.6 -4454 | -23.34 -21.2 -57.91 7.73 2.63 | 3.01 0 P
HE40 Full 7726.6 -44.95 -3.75 -41.2 -58.32 7.73 2.63 | 3.01 0 A
CH 159 11590 -66.84 | -45.64 -21.2 -80.47 7.73 289 | 3.01 0 P
5795MHz 17385 -62.61 | -35.61 -27 7725 | 1.73 39 | 3.01 0 P
Remark No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-11 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO GJ::: Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) [(dB)| (dB) | (P/A)
5618.4 -36.17 | -9.17 -27 4832 | 7.73 141 | 3.01 0 P
5651.6 -38 1219 2581 | -50.14 | 7.73 14 | 3.01 0 P
802.11ax 5704.2 2316 |-34.34| 11.18 -35.28 | 7.73 1.38 | 3.01 0 P
HE40 5723.8 1164 | -359 | 24.26 2374 | 773 1.36 | 3.01 0 P
Partial * 5755 18.49 - - 6.43 7.73 1.32 | 3.01 0 P
484/65 * 5755 5.09 - - -6.97 7.73 1.32 | 3.01 0 A
CH 151 5850.78 3319 |-5841| 2522 | -4528 | 7.73 1.35 | 3.01 0 P
5755MHz 5863.9 -36.42 |-4953| 1311 | -4853 | 773 | 137 | 301 | o0 P
5923.35 -38.24 |-12.46| -25.78 | -50.43 | 7.73 145 | 3.01 0 P
5930.525 -37.49 |-10.49 -27 4969 | 773 146 | 3.01 0 P
5643.2 -32.68 | -5.68 -27 4483 | 773 141 | 3.01 0 P
5651 315 | -524 | -2626 | -4364 | 7.73 14 | 3.01 0 P
802.11ax 5701 2517 |-35.45| 10.28 -37.3 7.73 1.39 | 3.01 0 P
HE40 5724 2144 |-46.16| 24.72 -3354 | 7.73 1.36 | 3.01 0 P
Partial * 5795 19.47 - - 7.45 7.73 1.28 | 3.01 0 P
484/65 * 5795 6.09 - - -5.93 7.73 1.28 | 3.01 0 A
CH 159 5850.575 -18.87 |-4456| 2569 -30.96 | 7.73 1.35 | 3.01 0 P
5795MHz 5874.355 | -28.01 |-38.19| 10.18 | -40.14 | 773 | 139 | 301 | o0 P
5924.375 2942 | -2.88 | -26.54 | -41.61 7.73 145 | 3.01 0 P
5925.81 2916 | -2.16 27 4135 | 7.73 145 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-12 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE80 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 ( MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5649 -34.96 -7.96 -27 471 7.73 1.4 3.01 0 P
5651.2 -36.26 | -10.15| -26.11 -48.4 7.73 14 3.01 0 P
5705.6 -25.26 | -36.83 11.57 -37.38 7.73 1.38 | 3.01 0 P
802.11ax 5725 -22.3 -49.3 27 -34.4 7.73 1.36 | 3.01 0 P
HE80 Full | * 5775 14.68 - - 2.64 7.73 1.3 3.01 0 P
CH 155 * 5775 1.47 - - -10.57 7.73 1.3 3.01 0 A
5775MHz 5852.42 -25.95 | -47.43| 21.48 -38.05 | 7.73 1.36 | 3.01 0 P
5873.74 -28.95 -39.3 10.35 -41.08 7.73 1.39 | 3.01 0 P
5923.76 -37.42 | -11.33| -26.09 -49.61 7.73 1.45 | 3.01 0 P
5928.475 -35.3 -8.3 -27 -47.49 7.73 145 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-13 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE80 Full (Harmonic)

Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |[MIMO|
ing
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) | (dB) |(dB) (dB)  (P/A)
802.11ax 7700 -44.91 -23.71 -21.2 -58.27 7.73 2.62 3.01 0 P
HES80 Full 7700 -44.59 -3.39 -41.2 -57.95 7.73 2.62 3.01 0 A
CH 155 11550 -65.5 -44.3 -21.2 -79.12 7.73 2.88 3.01 0 P
5775MHz 17325 -63.81 | -36.81 -27 -78.44 7.73 3.89 | 3.01 0 P
No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-14 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO G::l;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor| Avg.
4 ( MHz) (dBm) | (dB)| (dBm) |(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5649.8 -30.65 -3.65 -27 -42.79 7.73 1.4 3.01 0 P
5650.8 -29.57 -3.16 -26.41 -41.71 7.73 14 3.01 0 P
802.11ax 5702.6 -23.6 -34.33 10.73 -35.73 7.73 1.39 | 3.01 0 P
HES0 5724 -15.3 -40.02 2472 -27.4 7.73 1.36 | 3.01 0 P
Partial * 5775 14.67 - - 2.63 7.73 1.3 3.01 0 P
996/67 * 5775 0.92 - - -11.12 7.73 1.3 3.01 0 A
CH 155 5851.395 -23.97 |-47.79| 2382 | -36.06 | 7.73 1.35 | 3.01 0 P
5775MHz 5868.82 2431 |-36.04| 11.73 | -3643 | 7.73 138 | 301 | 0 P
5923.965 -34.92 -8.68 -26.24 -47.11 7.73 1.45 | 3.01 0 P
5932.165 -33.18 -6.18 -27 -45.38 7.73 146 | 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-15 of 17
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011E

Emission above 25GHz

5GHz WIFI 802.11ax HE20 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding/Peak

Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.

4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)

39632 -36.33 | -156.13 | -21.2 -66.42 7.73 19.35 | 3.01 0 P

SGHz 39632 -52.02 |-10.82| -41.2 -82.11 7.73 19.35 | 3.01 0 A
802.11ax
HE20 Full
SHF

Remark

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO CZT:IU; Peak
Ant. Limit Line Level Gain Loss | Factor |[Factor| Avg.
4 ( MHz) (dBm) (dB)| (dBm) |(dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
37.29 -75.35 |-20.15 -55.2 -90.97 7.73 0.18 3.01 47 P
5GHz 191.73 -73.54 | -21.84 -51.7 -89.37 7.73 0.39 3.01 47 P
802.11ax 238.71 -74.67 | -25.47 -49.2 -90.58 7.73 0.47 3.01 47 P
HE20 Full 315.4 -71.74 | -22.54 -49.2 -87.71 7.73 0.53 3.01 4.7 P
LF 799.8 -72.51 | -23.31 -49.2 -88.86 7.73 0.91 3.01 4.7 P
990.9 -72.56 | -31.36 -41.2 -89.23 7.73 1.23 3.01 4.7 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-17 of 17
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11a (Band Edge)

. Groun | Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO di
ing
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) ((dB)| (dBm) |(dBm)| (dBi) (dB) [(dB) | (dB) | (P/A)
5647.6 -30.06 -3.06 -27 -42.2 7.73 14 3.01 0 P
5697.4 -17.81 |-25.89 8.08 -29.94 7.73 1.39 3.01 0 P
802.11a
CH 149 5719.6 -10.5 -25.99 15.49 -22.61 7.73 1.37 3.01 0 P
5723.8 -6.67 -30.93 24.26 -18.77 7.73 1.36 | 3.01 0 P
5745MHz
* 5745 23.12 - - 11.05 7.73 1.33 | 3.01 0 P
* 5745 11.09 - - -0.98 7.73 1.33 | 3.01 0 A
5645.8 -30.09 -3.09 -27 -42.23 7.73 1.4 3.01 0 P
5700 -19.27 | -29.27 10 -31.4 7.73 1.39 3.01 0 P
5719.2 -16.06 |-31.44 15.38 -28.17 7.73 1.37 3.01 0 P
5724.6 -10.52 |-36.61 26.09 -22.62 7.73 1.36 | 3.01 0 P
802.11a
* 5785 24.63 - - 12.6 7.73 1.29 | 3.01 0 P
CH 157
* 5785 13.3 - - 1.27 7.73 1.29 | 3.01 0 A
5785MHz
5852.215 -16.62 | -38.57 21.95 -28.71 7.73 135 | 3.01 0 P
5856.725 -15.63 | -30.75 15.12 -27.73 7.73 136 | 3.01 0 P
5877.43 -20.48 | -28.67 8.19 -32.61 7.73 1.39 | 3.01 0 P
5928.885 -31.77 -4.77 -27 -43.96 7.73 145 | 3.01 0 P
* 5825 25.4 - - 13.35 7.73 1.31 3.01 0 P
* 5825 12.94 - - 0.89 7.73 1.31 3.01 0 A
802.11a
CH 165 5850.4 -8.3 -34.39 26.09 -20.39 7.73 1.35 | 3.01 0 P
5855.6 -12.62 | -28.05 15.43 -24.72 7.73 1.36 | 3.01 0 P
5825MHz
5920.6 -26.81 -3.05 -23.76 -39 7.73 145 | 3.01 0 P
5931.6 -32.65 -5.65 -27 -44.85 7.73 146 | 3.01 0 P
1. No other spurious found.
Remark . s
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10f 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gric:;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm) (dBi) | (dB) |[(dB)| (dB) | (P/A)
7660 -38.73 -17.53 -21.2 -52.09 7.73 2.62 3.01 0 P
802.11a 7660 -40.69 0.51* -41.2 -54.05 7.73 2.62 3.01 0 A
CH 149 11490 -66.56 -45.36 -21.2 -80.17 7.73 2.87 3.01 0 P
5745MHz 17475 -64.39 | -37.39 -27 -79.06 7.73 3.93 | 3.01 0 P
23300 -61.03 | -34.03 -27 -78.38 7.73 6.61 | 3.01 0 P
7713 -39.45 |-18.25 -21.2 -52.81 7.73 262 | 3.01 0 P
802.11a 7713 -41.33 | -0.13* -41.2 -54.69 7.73 262 | 3.01 0 A
CH 157 11570 -66.03 | -44.83 -21.2 -79.65 7.73 288 | 3.01 0 P
5785MHz 17355 -61.47 -34.47 -27 -76.11 7.73 3.9 3.01 0 P
23140 -61.47 -34.47 -27 -78.8 7.73 6.59 3.01 0 P
7768.85 -40.82 -13.82 -27 -54.19 7.73 2.63 3.01 0 P
802.11a 7768.85 -43.88 -2.68 -41.2 -57.25 7.73 2.63 3.01 0 A
CH 165 11650 -66.05 | -44.85 -21.2 -79.69 7.73 2.9 3.01 0 P
5825MHz 17475 -61.96 | -34.96 -27 -76.63 7.73 3.93 | 3.01 0 P
23300 -59.02 | -32.02 -27 -76.37 7.73 6.61 | 3.01 0 P
No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The unwanted emission of CH149 and CH157 was verified and passed by radiated measurement, please
refer appendix F2.
TEL : 886-3-327-0868 Page Number : B2-2 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO C;ri(:]l;n Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) | (P/A)
5648.6 -30.48 -3.48 -27 -42.62 7.73 1.4 3.01 0 P
802 11ax 5651.4 -29.03 | -3.07 | -25.96 | -41.17 | 7.73 1.4 [ 301 O P
HE20 Full 5720 -6.88 -22.48 15.6 -18.99 7.73 1.37 3.01 0 P
CH 149 5725 -3.78 -30.78 27 -15.88 7.73 1.36 3.01 0 P
S745MHz |« 5745 22.91 - - 10.84 7.73 133 [ 301 | O P
* 5745 11.03 - - -1.04 7.73 1.33 3.01 0 A
5644.4 -31.37 -4.37 -27 -43.51 7.73 1.4 3.01 0 P
5656.6 -28.12 -6.02 -22.1 -40.26 7.73 1.4 3.01 0 P
5716.8 -14.44 -29.15 14.71 -26.55 7.73 1.37 3.01 0 P
802.11ax 5723.6 -135 |-37.31| 2381 -25.6 7.73 136 | 301 | 0 P
HEZ20 Full * 5785 25.1 - - 13.07 7.73 1.29 3.01 0 P
CH 157 * 5785 13 - - 0.97 7.73 1.29 3.01 0 A
5785MHz 5851.395 -17.75 |-4157| 23.82 | -29.84 | 7.73 135 [ 301 | O P
5856.52 -17.32 -32.49 15.17 -29.42 7.73 1.36 3.01 0 P
5922.735 -27.76 -2.43 -25.33 -39.95 7.73 1.45 3.01 0 P
5925.81 -30.87 -3.87 -27 -43.06 7.73 1.45 3.01 0 P
* 5825 25.47 - - 13.42 7.73 1.31 3.01 0 P
802 11ax | * 5825 12.52 - - 0.47 7.73 131 | 301 | O A
HEZ20 Full 5850 -7.37 -34.37 27 -19.46 7.73 1.35 3.01 0 P
CH 165 5858.8 -8.64 -23.17 14.53 -20.75 7.73 1.37 3.01 0 P
5825MHz 5919.4 -28.09 | -522 | -22.87 | -4028 | 7.73 145 | 301 | O P
5925.2 -31.41 -4.41 -27 -43.6 7.73 1.45 3.01 0 P
Remark 1. No other spurious found.. -
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-3 0f 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic)

. Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO|
ing
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) (dB) [(dB) | (dB) | (P/A)
7659.98 -37.07 | -15.87 -21.2 -50.43 7.73 2.62 3.01 0 P
802.11ax
7659.98 -38.74 2.46* -41.2 -52.1 7.73 2.62 3.01 0 A
HE20 Full
CH 149 11490 -64.55 |-43.35 -21.2 -78.16 7.73 2.87 3.01 0 P
5745MHz 17235 -63.48 | -36.48 -27 -78.08 7.73 3.86 | 3.01 0 P
22980 -61.2 -40 -21.2 -78.49 7.73 6.55 | 3.01 0 P
7713.31 -38.03 |-16.83 -21.2 -51.39 7.73 2.62 3.01 0 P
802.11ax
7713.31 -39.39 1.81* -41.2 -52.75 7.73 2.62 3.01 0 A
HE20 Full
11570 -66.2 -45 -21.2 -79.82 7.73 288 | 3.01 0 P
CH 157
17355 -63.4 -36.4 -27 -78.04 7.73 3.9 3.01 0 P
5785MHz
23140 -59.51 |-32.51 -27 -76.84 7.73 6.59 3.01 0 P
802.11ax 7766.64 -39.33 |-12.33 -27 -52.7 7.73 263 | 3.01 0 P
HE20 Full 11650 -65.91 | -44.71 -21.2 -79.55 7.73 2.9 3.01 0 P
CH 165 17475 -64.26 | -37.26 -27 -78.93 7.73 3.93 | 3.01 0 P
5825MHz 23300 -59.97 | -32.97 -27 -77.32 7.73 661 | 3.01| O P
No other spurious found.
R c All results are PASS against Peak and Average limit line.
emar
The unwanted emission of CH149 and CH157 was verified and passed by radiated measurement, please
refer appendix F2.
TEL : 886-3-327-0868 Page Number : B2-4 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |MIMO Grionl;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 5635.6 -29.7 2.7 -27 -41.85 7.73 1.41 | 3.01 0 P
HE20 5696.8 -18.16 | -25.8 7.64 -30.29 7.73 139 | 3.01 0 P
Partial 5720 -12.21 |-27.81| 15.6 -24.32 7.73 1.37 | 3.01 0 P
26/0 5723.2 985 |-32.75| 229 -21.95 7.73 1.36 | 3.01 0 P
CH 149 * 5745 31.1 - - 19.03 7.73 133 | 301| O P
S745MHz |« 5745 20.17 - - 8.1 773 | 133 [ 301 | O A
5617.4 -37.5 -10.5 -27 -49.66 7.73 1.42 | 3.01 0 P
5652 -37.45 |-11.94| -2551 | -49.59 7.73 1.4 | 3.01 0 P
802.11ax 5709.2 -31.28 |-43.86| 12.58 -43.4 7.73 1.38 | 3.01 0 P
HE20 5725 -34.95 |-61.95 27 -47.05 7.73 1.36 | 3.01 0 P
Partial * 5785 31.45 - - 19.42 7.73 1.29 | 3.01 0 P
26/4 * 5785 19.13 - - 7.1 7.73 1.29 | 3.01 0 A
CH 157 5851.6 3435 | -57.7 | 2335 | -46.44 | 7.73 135 | 3.01| O P
5785MHz 5873.125 | -29.58 | -40.1 | 1052 | -41.71 | 7.73 139 [301] 0 P
5923.76 -37.56 |-11.47| -26.09 | -49.75 7.73 1.45 | 3.01 0 P
5936.265 -37.16 |-10.16 -27 -49.36 7.73 1.46 | 3.01 0 P
802.11ax L_* 5825 30.84 - - 18.79 7.73 131 | 3.01 0 P
HE20 * 5825 19.64 - - 7.59 7.73 131 | 3.01 0 A
Partial 5850 -8.54 |-35.54 27 -20.63 7.73 135 | 3.01 0 P
26/8 5870.8 -11.65 |-22.82| 11.17 -23.77 7.73 1.38 | 3.01 0 P
CH 165 5924.4 -36.47 | -9.91 | -26.56 | -48.66 7.73 1.45 | 3.01 0 P
5825MHz 5934.8 3313 | -6.13 27 4533 | 773 | 146 301 o0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-50f 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Gric:;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm) (dBi) | (dB) |[(dB)| (dB) | (P/A)
802.11ax 7660 -37.16 |-1596| -21.2 | -50.52 | 7.73 262 | 301| O P
HE20 7660 -37.97 3.23* -41.2 -51.33 7.73 2.62 3.01 0 A
Partial 11490 -65.43 -44.23 -21.2 -79.04 7.73 2.87 3.01 0 P
26/0 17235 -57.66 | -30.66 -27 -72.26 7.73 3.86 | 3.01 0 P
CH 149 22980 -53.05 |-31.85| -21.2 -70.34 | 7.73 655 | 3.01| O P
5745MHz
802.11ax 7713.3 -38.31 |-17.11| -21.2 -51.67 | 7.73 262 | 301 | O P
HE20 7713.3 -38.63 2.57* -41.2 -51.99 7.73 262 | 3.01 0 A
Partial 11570 -63.76 | -42.56 -21.2 -77.38 7.73 2.88 | 3.01 0 P
26/4 17355 -60.44 -33.44 -27 -75.08 7.73 3.9 3.01 0 P
CH 157
5785MHz
802.11ax 7766.6 -39.55 |-12.55 -27 -52.92 7.73 2.63 | 3.01 0 P
HE20 11650 -60.86 | -39.66 -21.2 -74.5 7.73 2.9 3.01 0 P
Partial 17475 -64.29 | -37.29 -27 -78.96 7.73 3.93 | 3.01 0 P
26/8 23300 -54.48 | -27.48 -27 -71.83 | 7.73 661 | 301 | O P
CH 165
5825MHz
No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The unwanted emission of CH149 and CH157 was verified and passed by radiated measurement, please
refer appendix F2.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gri(:]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 5649.2 -31.61 | -4.61 -27 -43.75 | 7.73 14 301, 0 P
HE20 5699.8 -16.25 | -26.1 9.85 -28.38 7.73 139 | 301| O P
Partial 5708.4 -11.01 -23.36 12.35 -23.13 7.73 1.38 3.01 0 P
52/37 5721.8 -10.29 -30 19.71 -22.4 7.73 1.37 3.01 0 P
CH 149 * 5745 29.95 - - 17.88 7.73 133 | 301 | O P
S745MHz | « 5745 17.32 - - 5.25 7.73 133 [ 301 | O A
Remark 1. No other spurious found.. o
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-7 of 19

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gri(:]l;nd Peak

Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.

5 (MHz) (dBm) | (dB) | (dBm) |[(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 5646.6 -32.62 | -5.62 -27 -44.76 | 773 1.4 | 301 O P
HE20 5657.4 27.94 | -6.44 215 -40.08 7.73 14 | 3.01 0 P
Partial 5718.4 -5.58 -20.73 15.15 -17.69 7.73 1.37 3.01 0 P
106/53 5721.2 -3.86 -22.2 18.34 -15.97 7.73 1.37 3.01 0 P
CH 149 * 5745 25.83 - - 13.76 7.73 133 | 301 | O P
S745MHz | « 5745 14.25 - - 2.18 7.73 133 [ 301 | O A

Remark No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-8 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gri(:]l;nd Peak

Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.

5 (MHz) (dBm) | (dB) | (dBm) |(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 5649.8 -28.86 -1.86 -27 -41 7.73 14 3.01 0 P
HE20 5653.4 -28.2 373 | -24.47 | -40.34 7.73 14 | 3.01 0 P
Partial 5719.8 -11.28 | -26.82 15.54 -23.39 7.73 137 | 3.01 0 P
242/61 5725 -8.05 -35.05 27 -20.15 7.73 1.36 | 3.01 0 P
CH 149 * 5745 22.9 - - 10.83 7.73 1.33 | 3.01 0 P
5745MHz | « 5745 10.51 - - -1.56 7.73 133 | 301 | O A

Remark No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-9 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO GdrionL;n Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) [ (dB)| (dBm) |(dBm)| (dBi) | (dB) [(dB)| (dB) [ (P/A)
5635 -30.7 -3.7 -27 -42.85 7.73 141 3.01 0 P
5651 -29.91 -3.65 -26.26 -42.05 7.73 1.4 3.01 0 P
5717.2 -11.34 -26.16 14.82 -23.45 7.73 1.37 3.01 0 P
802.11ax 5721 833 |-26.21| 17.88 | -20.44 | 7.73 137 | 301 | 0O P
HE40 Full * 5755 19.05 - - 6.99 7.73 1.32 3.01 0 P
CH 151 * 5755 6.55 - - -5.51 7.73 1.32 3.01 0 A
S5755MHz 5852.01 -31.75 |-54.17| 2242 | -4384 | 7.73 135 | 3.01 | © P
5861.44 -29.27 -43.07 13.8 -41.38 7.73 1.37 3.01 0 P
5922.735 -37.66 -12.33 -25.33 -49.85 7.73 1.45 3.01 0 P
5928.065 -37.82 -10.82 -27 -50.01 7.73 1.45 3.01 0 P
5629.8 -31.74 -4.74 -27 -43.89 7.73 141 3.01 0 P
5654.6 -27.89 -4.31 -23.58 -40.03 7.73 1.4 3.01 0 P
5719.8 -22.67 -38.21 15.54 -34.78 7.73 1.37 3.01 0 P
802.11ax 5723.8 -19.49 |-4375| 2426 | -3159 | 7.73 136 [ 301 | O P
HE40 Full * 5795 19.66 - - 7.64 7.73 1.28 3.01 0 P
CH 159 * 5795 6.9 - - -5.12 7.73 1.28 3.01 0 A
5795MHz 5852.215 -18.6 |-40.55| 2195 | -30.69 | 7.73 135 [301| O P
5872.92 -26.69 -37.27 10.58 -38.82 7.73 1.39 3.01 0 P
5924.17 -35.58 -9.19 -26.39 -47.77 7.73 1.45 3.01 0 P
5932.985 -32.91 -5.91 -27 -45.11 7.73 1.46 3.01 0 P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE40 Full (Harmonic)

. Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO|
ing
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm) (dBi) | (dB) |[(dB)| (dB) | (P/A)
11510 -65.81 |-44.61 -21.2 -79.43 7.73 2.88 | 3.01 0 P
802.11ax
17265 -63.23 | -36.23 -27 -77.84 7.73 3.87 | 3.01 0 P
HE40 Full
23020 -61.92 | -40.72 -21.2 -79.22 7.73 6.56 | 3.01 0 P
CH 151
5755MHz
7726.647 -38.74 | -17.54 -21.2 -52.11 7.73 2,63 | 3.01 0 P
802.11ax
7726.647 -39.42 1.78* -41.2 -52.79 7.73 2,63 | 3.01 0 A
HE40 Full
CH 159 11590 -66.13 | -44.93 -21.2 -79.76 7.73 289 | 3.01 0 P
17385 -61.79 | -34.79 -27 -76.43 7.73 3.9 3.01 0 P
5795MHz
23180 -62.15 |-35.15 -27 -79.48 7.73 6.59 | 3.01 0 P
No other spurious found.
R « All results are PASS against Peak and Average limit line.
emar
The unwanted emission of CH159 was verified and passed by radiated measurement, please refer
appendix F2.
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO GdrionL;n Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) [ (dB)| (dBm) |(dBm)| (dBi) | (dB) |[(dB)| (dB) | (P/A)
5646.4 -32.31 | -5.31 -27 -44.45 7.73 14 | 301 O P
5650.2 -31.99 | -5.14 | -26.85 | -44.13 7.73 1.4 | 301 O P
802.11ax 5717.4 -12.06 |-26.93| 14.87 -24.17 7.73 137 | 301| O P
HE40 5723.8 -10 -34.26 | 24.26 221 7.73 136 | 301 | O P
Partial * 5755 18.47 - - 6.41 7.73 132 [ 301 | © P
484/65 * 5755 6.1 - - -5.96 7.73 132 [ 301 | © A
CH151 5853.65 -35.03 |[-53.71| 18.68 -47.13 | 7.73 136 | 3.01| O P
5755MHz 5862.26 3439 |-47.96| 1357 | -465 | 773 | 137 [301| O P
5922.325 -38.29 |-13.26| -25.03 | -50.48 7.73 145 | 301| O P
5949.795 -37.09 |-10.09 -27 -49.3 7.73 147 [ 301 | O P
5649.8 -32.82 | -5.82 -27 -44.96 7.73 14 | 301 O P
5650.8 -33.65 | -7.24 | -26.41 | -45.79 7.73 14 | 301 O P
802.11ax 5702 -24.02 |-3458| 10.56 -36.15 7.73 139 [301| O P
HE40 5721.8 -19.48 |-39.19| 19.71 -31.59 7.73 137 | 301| O P
Partial * 5795 20.49 - - 8.47 7.73 128 | 301| O P
484/65 * 5795 6.91 - - -5.11 7.73 128 [ 301 | O A
CH 159 5852.625 -17.42 |-38.43| 21.01 -29.52 7.73 1.36 | 3.01 0 P
5795MHz 5871.895 | -23.72 |-34.59| 10.87 | -35.85 | 7.73 | 139 |[301| O P
5924.785 -30.66 | -3.82 | -26.84 | -42.85 7.73 145 | 301 | O P
5937.495 -30.06 | -3.06 27 -42.26 7.73 146 | 301| O P
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-12 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HESO Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gri(:]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) |(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5640.4 -32.73 -5.73 -27 -44.88 7.73 141 3.01 0 P
5656.4 -32.05 -9.8 -22.25 -44.19 7.73 14 3.01 0 P
5713 -19.13 -32.77 13.64 -31.25 7.73 1.38 3.01 0 P
802.11ax 5720.2 -18.36 -34.42 16.06 -30.47 7.73 1.37 3.01 0 P
HE80 Full | * 5775 14.37 - - 2.33 7.73 1.3 3.01 0 P
CH 155 * 5775 231 - - -9.73 7.73 1.3 3.01 0 A
S5775MHz 5853.445 -27.18 | -46.33| 19.15 -39.28 7.73 136 | 301 | O P
5874.15 -28.03 -38.27 10.24 -40.16 7.73 1.39 3.01 0 P
5921.3 -36.54 -12.27 -24.27 -48.73 7.73 1.45 3.01 0 P
5949.385 -36.5 | -95 -27 -48.7 | 7.3 146 | 301 0 P
Remark 1. No other spurious found.. o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-13 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE80 Full (Harmonic)

. Ground| Peak
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO|
ing
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) |(dBm) | (dBi) (dB) [(dB) | (dB) | (P/A)
7699.981 -37.67 |-16.47 -21.2 -51.03 7.73 2.62 3.01 0 P
802.11ax
7699.981 -38.08 3.12* -41.2 -51.44 7.73 2.62 3.01 0 A
HEB8O Full
CH 155 11550 -66.39 |-45.19 -21.2 -80.01 7.73 2.88 | 3.01 0 P
5775MHz 17325 -63.44 | -36.44 -27 -78.07 7.73 3.89 3.01 0 P
21300 -60.1 -38.9 -21.2 -76.93 7.73 6.09 3.01 0 P
No other spurious found.
R K All results are PASS against Peak and Average limit line.
emar
The unwanted emission of CH155 was verified and passed by radiated measurement, please refer
appendix F2.
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gri(:]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) |(dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5635 -30.52 -3.52 -27 -42.67 7.73 141 | 3.01 0 P
5652.4 -31.22 -6 -25.22 -43.36 7.73 14 3.01 0 P
802.11ax 5701.8 -17.91 |-2842| 1051 | -30.04 | 7.73 139 [ 301 | O P
HES0 5721.6 -8.8 -28.05 19.25 -20.91 7.73 1.37 3.01 0 P
Partial * 5775 15.89 - - 3.85 7.73 1.3 3.01 0 P
996/67 * 5775 2.62 - - -9.42 7.73 1.3 3.01 0 A
CH 155 5854.47 -20.85 | -37.66 16.81 -32.95 7.73 1.36 | 3.01 0 P
S775MHz 5874.56 -21.97 |-32.09 10.12 -34.1 7.73 139 [ 301 | O P
5923.965 -33.62 -7.38 -26.24 -45.81 7.73 145 | 3.01 0 P
5937.29 -3245 | -5.45 -27 -44.65 | 7.73 146 | 301 0 P
Remark 1. No other spurious found.. o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-15 of 19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

Emission above 25GHz

5GHz WIFI 802.11ax HE20 Partial 26 (SHF)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO GroundingPeak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) |(P/A)
5GHz 39920 -39.19 -17.99 -21.2 -69.81 7.73 19.88 | 3.01 0 P
802.11ax 39920 -50.72 -9.52 -41.2 -81.34 7.73 19.88 | 3.01 0 A
HE20
Partial
SHF
Remark 1. No other spurious found.. o
2. All results are PASS against Peak and Average limit line.
Page Number : B2-16 of 19




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Partial 26 (LF)

WIFI _ Groun| Peak
Note | Frequency Level Over Limit Read | Antenna | Path MIMO di
ing
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
62.13 -75.31 |-20.11 -55.2 -90.97 7.73 0.22 3.01 4.7 P
SGHz 177.69 -73.77 | -22.07 -51.7 -89.57 7.73 0.36 3.01 4.7 P
802.11ax
HE20 218.73 -74.21 |-25.01 -49.2 -90.14 7.73 0.49 3.01 4.7 P
Partial 507.9 -74.18 | -24.98 -49.2 -90.26 7.73 0.64 3.01 4.7 P
artia
LE 711.6 -70.31 |-21.11 -49.2 -86.61 7.73 0.86 3.01 4.7 P
977.6 -72.8 -31.6 -41.2 -89.45 7.73 1.21 3.01 4.7 P
No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-18 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Zric::]n Peak

Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.

5 (MHz) (dBm) [ (dB)| (dBm) |(dBm)| (dBi) (dB) | (dB)| (dB) | (P/A)
7768.85 -40.82 -13.82 -27 -54.19 7.73 2.63 3.01 0 P
802.11a 7768.85 -43.88 -2.68 -41.2 -57.25 7.73 2.63 3.01 0 A
CH 165 11650 -66.05 -44.85 -21.2 -79.69 7.73 29 3.01 0 P
5825MHz 17475 -61.96 |[-34.96 -27 -76.63 7.73 3.93 | 3.01 0 P
23300 -59.02 -32.02 -27 -76.37 7.73 6.61 3.01 0 P

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputs

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

o > LN

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 7768.85MHz:

1. Level(dBm)

= Antenna Gain (dBi) + Path Loss (dB) + MIMO Factor (dB) + Grounding Factor (dB) + Read Level (dBm)
= 7.73(dBi) + 2.63(dB) + 3.01(dB) — 54.19 (dBm)

=-40.82 (dBm)

2. Over Limit(dB)

= Level (dBm) — Limit Line (dBm)

=-40.82 (dBm) + 27(dBm)

=-13.82(dB)

For Average Limit @ 7768.85MHz:

1. Level(dBm)

= Antenna Gain (dBi) + Path Loss (dB) + MIMO Factor (dB) + Grounding Factor (dB) + Read Level (dBm)
= 7.73(dBi) + 2.63(dB) + 3.01(dB) — 57.25 (dBm)

=-43.88 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

= -43.88 (dBm) + 41.2(dBm)

= -2.68(dB)

Both peak and average measured complies with the limit line, so test result is “PASS
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SPORTON LAB.

Appendix C. Conducted Spurious Emission Plots
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FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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FCC RADIO TEST REPORT Report No. : FRIN1011E

UNII 3 - 5725~5850MHz
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Report No. : FR1IN1011E
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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ssamanas. FCC RADIO TEST REPORT Report No. : FRIN1011E
Emission below 1GHz
5GHz WIFI 802.11ax HE20 Full (LF)
WIFI 5GHz 5725~5850MHz
ANT 802.11ax HE20 Full LF
4 CSE -
QP/
Left blank

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-28 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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Report No. : FR1IN1011E
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Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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FCC RADIO TEST REPORT

Report No. : FR1IN1011E
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SR N S R oo o D . 700
Freasency i) recusnc o)
ste : ste o5,
Condition PEAK_BE(B4)_16-24 ANT GAIN+7.73 HORIZONTAL Condition PPEAK(UNII) ANT GAIN+7.73 HORIZONTAL
REW. 1000 00K VOW.3000 000k REW.1000 000Kz VO 000 000z
vty oo 20220628
a4

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 3 5725~5850MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH151 5755MHz

CSE

Fundamental

Date: 20220706

Peak

RBW:1000.000KHz VBW:3000.000KHz

Left blank

evel (0Bm) Date: 20220708 v (gBmy
peak oE(ey) {024
a3 a1
/ 1
123 D N e 12
A -
o3 - 4 o3
o 7
- g
9 . WW 2s0f = H = PEAK(UNY
M
ikt seiaifid
438 e
524 625
919 13
T T 400755 7000, 000 000 ED ED 700
Froauency (M) requency (MHi)
o THOS HY Ste THOS HY
Condilo PEAK_BE(B4)_16.24 ANT GAINST.73 HORZONTAL Coni PEAK(UNI) ANT GAINS7.73 HORIZONTAL
RBI:1000.000KHz VBW:3000.000Kz RBIW:1000.000KHz VBIA:3000.000KHz
evel (0Bm) vate: 20220706
a3
et \
s —
JE .
250 M‘WM P o 1624
AR ]
a4
52
919
745 e e Seo . S0 o . &0 5% 6
Freauency ()
o .
Concii PEAK_BE(B4)_16-24 ANT GAINST.73 HORZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

WIFI

UNII 3 5725~5850MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH159 5795MHz

CSE

Fundamental

oo —
ok e Jsd
"
12| /</J (bt
o ol
. -

// :
- e
i

evel @Bm)

Date: 20220706

Peak

b

59
T s ~{
A X
259 S peipay 524
Ry ;
LU At MR
P
524
514
R D T R T R R N
Freauency (W)
sie .
Condii PEAK_BE(B4)_16-24 ANT GAIN+7.73 HORZONTAL

RBW.1000.000KHz VBW:3000.000KHz

Left blank

259 g 25 T | T ceaum
Luopscargomsant oYY AN

w4

2 29

o1 o9
D SR R — 1905 zaw oo o0 w o 700

Hreaiency e recuencs o)

ste y ste 0

Condition PEAK_BE(B4)_16-24 ANT GAIN+7 73 HORIZONTAL Condition PPEAK(UNII) ANT GAIN+7.73 HORIZONTAL
R 100000012 VB 3000 00k R 1000 0002 VW 5000 000Kz

p— vee 2022.07.06
)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

802.11ax HESO Full (Band Edge)

WIFI

UNII 3 5725~5850MHz Band Edge

ANT

802.11ax HE8O Full CH155 5775MHz

CSE

Fundamental

Peak

Date: 20220628

ovel (m)
perk Be(84) 1624
|
125 //// o
A -
53 -
e
= 34
B e
7
et "”ﬁ'
438
525
13
G G w0 o0 G0 G0 s 5 S0
Froquency (WHz)
ste THOS HY
Condion PEAK_BE(B4) 1624 ANT GAIN: 73 HORZONTAL

RBW:7000.000KHz VBW/:3000.000KHz

Date: 20220628

evel (48m)
313
125
53|
R e = Hf = ‘/ PEAK(UNI)
] AL
P e ————
625
13
%000 2000, 3000, 4000, 5000. 5000. 7000
Froquency (MHz)
site THOSHY
Condition 'PEAK(UNI) ANT GAIN+7.73 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

Peal

evel 48m)

Date: 20220628

S

125 bt g b —
3
250 1

stideg

P ~
2
R OV

PERK.BE(B4) 1624

745 G770, 5700, 5610, 5630, 5850, 5670. 5890
Frequency (MHz)
ste THOSHY
Condition PEAK_BE(B4)_16-24 ANT GAIN+7.73 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

5010, 500, 59

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

802.11ax HES8O Partial 996 (Band Edge)

WIFI

UNII 3 5725~5850MHz Band Edge

ANT

802.11ax HE8O Partial 996/87 CH155 5775MHz

CSE

Fundamental

Date: 20220706

Peak

RBW:1000.000KHz VBW:3000.000KHz

Left blank

ove (gom) Date:2022.07.06 ovel dBim)
perk Be(84) 1624
123 o Pt g ey 125
A /
53 - "
1 o)
- 3 g
o) -~ M R e = Hf L PEAKIUNI)
mim— L . b
438 T
524 62
313 a3
G w  wsl s wen  mw ww w5 E 4005555 700, ey 006 ED D )
Froquency (WHz) roquency (H:)
o THOSHY ste THOSHY
Concito PEAK_BE(B4) 1624 ANT GAIN7.73 HORIZONTAL Con PEAK(UNI) ANT GAINS7.73 HORIZONTAL
REW:T000.000KHz VBW:3000.000KHz REW:1000.000KHz VEW:3000.000KHz
e Date:2022.07.06
3
\
JET B S =~
63 \\
1 2 IS
250 W Do g 1624
M/\u. SN,
e
525
313
SR TR R TR R DR TR -
Froquency (W)
o g’
Condi PEAK_BE(B4) 16-24 ANT GAIN.73 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-18 of 28



FCC RADIO TEST REPORT Report No. : FRIN1011E

SPORTON LAB.

UNII 3 - 5725~5850MHz
WIFI 802.11a (Harmonic)

WIFI UNII 3 5725~5850MHz Harmonic

ANT 802.11a

5 CH149 5745MHz CH157 5785MHz

Date: 20220730

evel (d8m) Date: 2022.07-30 evel (Bm)
138 138
25 25
83 18 =
LT IT LILLL T I [ L Peafin) (MR 1y Iy e
359 ! - FOC CLASS BIAVG)_CON| 350 FdC CLASS B on
Wﬁa,m WY s L PR s T N
o Afesstaernas o7 L» Pesspatporiorne
33 } a3 |
000 4000, 6000 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 250 190500 4006, G006, 8000, 10000, 12000, 14000, 16000, 18000 20000, 22000, 25000
Froquancy (Wiz) Froquancy (MHz)
sie . sie
Condiion PEAK(UNI) ANT GAIN=7.73 HORZONTAL Condition PEAK(UNI) ANT GAIN+7.73 HORIZONTAL
RBW-1000.000KHz VB:3000.000KHz

RBW:1000.000KHz VBW/:3000.000KHz

Peak

Avg.

Remark: The unwanted emission of CH149 and CH157 was verified and passed by radiated

measurement, please refer appendix G2

TEL : 886-3-327-0868 Page Number 1 C2-19 of 28

FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

WIFI

UNII 3 5725~5850MHz Harmonic

ANT

802.11a

CH165 5825MHz

Peak

Avg.

evel (dBm) Date: 2022.07-30
138
25
183
LT T U [y 1| Peufionn
350 FCC CLASSB(AVG)_CON
REEE—— X
513 B
. bl i oot
-67.5| T
a3
000 4000, 6000, 8000 10000, 12000, 14000, 16000, 18000, 20000 22000, 250
Frequency (WHz)
Site g
Condiion PEAKUNI) ANT GAIN+7.73 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 3 5725~5850MHz Harmonic

ANT

802.11ax HE20 Full

CH149 5745MHz

CH157 5785MHz

Peak
Avg.

Date: 20220730

eve (@Em)
13
24
1]
LT IT LILLL T I [ L Peafin)
350 Fic CLasS BavG) Con
e
513
Sl
. sttt
233
G0 4006, om0, 3000, 70006, 12006, TAodo. Teudo. 76000, 20005, 22000, 250

y (Miz)

ste THOSHY
Condition PEAK(UNI) ANT GAIN+7.73 HORIZONTAL
RBW:1000.000KHz VBW/:3000.000KHz

evel (48m)

Date: 20220730

[Ty LLL ML [ L Peuftn]
FC CLASS B o

T

LL R okl o T e |

00io00 4000 G000, 8000 10000 12000. 14000. 16000 18000, 20000, 22000. 25000

THOSHY
'PEAK(UNI) ANT GAIN+7.73 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Remark: The unwanted emission of CH149 and CH157 was verified and passed by radiated

measurement, please refer appendix G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

WIFI

UNII 3 5725~5850MHz Harmonic

ANT

802.11ax HE20 Full

CH165 5825MHz

Peak

Avg.

evel 98m)

Date: 20220730

25
183

L1111 | W [ | 1| Pefiomn
359 > H FCC CLASS B(AVG)_CON|

[F———

513
4
e P

o ; SRR T s
838

000 4000, 6000, 8000, 10000, 12000, 14000, 16000 16000, 20000 22000. 25000

Frequency (WHz)

ste -+
Condit PEAK(UNI) ANT GAIN+T.73 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-22 of 28



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 3 5725~5850MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH149 5745MHz

Partial 26/4 CH157 5785MHz

Peak
Avg.

Date: 20220802

evel (¢Bm)
133
25
183 —
(AR Pefipnn
359 FOC CLASS.BIAVG)_CON.
e

. s
PPV bt s S M A

1000 4000, 6000,

+ THO5-HHY

10000, 12000, 14000 16000, 16000, 20000, 22000 2
Frequency (MHz)

+PEAK(UNII) ANT GATN+7.73 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

evel (48m)

Date: 2022.08-02

[T

LI L Ay L[ Pektinn|

FGC CLASS BIAVG)_CON

DR

R T

%3000

40006000, 8000, 10000, 12000 14000 16000, 18000, 20000, 22000 25000
Frequency (MH2)

THOS-HHY
PEAK(UNII) ANT GAIN+7.73 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ

Remark: The unwanted emission of CH149 and CH157 was verified and passed by radiated

measurement, please refer appendix G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

WIFI UNII 3 5725~5850MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH165 5825MHz
T [T UL [ LI reftpun|
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1IN1011E




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011E

UNII 3 - 5725~5850MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII 3 5725~5850MHz Harmonic
ANT 802.11ax HE40 Full
5 CH151 5755MHz CH159 5795MHz
et tg5m) [— oo oue 0220801
19 19
29 29
AT T ) e R B Y R 18 T R W R P
350 FgcCL -B(AVG)_CON| 350 - o L B( )_CON
7.5 ot e S e 675 - = - i gl b
- -
o000, 5000 TR V2000 A, o000 0, Z006. T2 400565500500, T0000. 20000 AU, 13006 20006 Z2%06. 75
Ty s Ty
sie . sire THOS Y
Conditi : PEAK(UNII) ANT 6AIN+7.73 HORIZONTAL Conditi PEAK(UNII) ANT GAIN+7.73 HORIZONTAL
RBWHI000000KHz VEW-3000.000KH 2 REWHI000000KHz VBW3000000K2
Peak
Avg.

Remark: The unwanted emission of CH159 was verified and passed by radiated measurement,

please refer appendix G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No

.- FRIN1011E

UNII 3 - 5725~5850MHz
WIFI 802.11ax HE8O0 Full (Harmonic)

WIFI UNII 3 5725~5850MHz Harmonic
ANT 802.11ax HES8O Full
5 CH155 5775MHz

evel 98m) Date: 2022.08.01

19
29 ‘

T T ) e R B Y
350 ) L Hiccasdaava fon

sl it S

000 4000, 6000, 8000, 10000, 6000, 16000, 20000, 22000, 2

2000, 14000,

Frequency (MHz)

Site + THO5-HHY

Condition +PEAK(UNII) ANT GATN+7.73 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Left blank

Avg.

Remark: The unwanted emission of CH155 was verified and passed by radiated measurement,

please refer appendix G2.

TEL : 886-3-327-0868 Page Number
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FRIN1011E
Emission above 25GHz
5GHz WIFI 802.11ax HE20 Partial 26 (SHF)
WIFI 5GHz 5725~5850MHz
ANT 802.11ax HE20 Partial 26
5 CSE -
e 1 I I
3 NWWMWVMW'M"MWWMWW
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FRIN1011E
Emission below 1GHz
5GHz WIFI 802.11ax HE20 Partial 26 (LF)
WIFI 5GHz 5725~5850MHz
ANT 802.11ax HE20 Partial 26
5 CSE
QP/
Left blank
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

Appendix D. Cabinet Radiated Spurious Emission

) . Temperature : 22.1~23.1°C
Test Engineer : Leo Li and Bigshow Wang
Relative Humidity : [55~60%
UNII 3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5642 48.27 -19.93 68.2 41.65 33 10.43 | 36.81 | 100 67 P H
5686.6 48.79 -46.53 95.32 42.08 33.07 10.48 | 36.84 | 100 67 P H
5719.8 47.92 -62.82 | 110.74 41.06 33.22 10.51 | 36.87 | 100 67 P H
5725 51.57 -70.63 122.2 44.67 33.25 10.52 | 36.87 | 100 67 P H
* 5745 97.52 - - 90.5 33.37 10.54 | 36.89 | 100 67 P H
* 5745 90.38 - - 83.36 33.37 10.54 | 36.89 | 100 67 A H
H
802.11a
H
CH 149
5629.4 48.39 -19.81 68.2 41.78 33 10.41 36.8 303 | 360 P \
5745MHz
5677.8 47.81 -41 88.81 41.12 33.06 10.47 | 36.84 | 303 | 360 P \Y
5709.8 47.39 -60.56 | 107.95 40.59 33.16 10.5 36.86 | 303 | 360 P \
5724.6 50.2 -71.09 | 121.29 43.3 33.25 10.52 | 36.87 | 303 | 360 P \Y
* 5745 93.03 - - 86.01 33.37 10.54 | 36.89 | 303 | 360 P \
* 5745 85.75 - - 78.73 33.37 10.54 | 36.89 | 303 | 360 A |V
\Y
\%
TEL : 886-3-327-0868 Page Number : D1 of D13

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

5610.8 48.07 -20.13 68.2 41.47 33 10.39 | 36.79 100 67 P H

5672.8 4795 |-37.16| 85.11 41.27 33.05 10.46 | 36.83 | 100 67 P | H

5717.8 48.43 -61.75| 110.18 41.58 33.21 10.51 | 36.87 100 67 P H

5722.4 47.99 -68.28 | 116.27 41.12 33.23 10.51 | 36.87 100 67 P H

* 5785 98.28 - - 91.01 33.61 10.58 | 36.92 | 100 67 P | H

* 5785 91.13 - - 83.86 33.61 10.58 | 36.92 | 100 67 A | H

5852.83 48.85 -66.9 115.75 41.26 33.91 10.64 | 36.96 | 100 67 P | H

5855.29 49.02 -61.7 110.72 41.44 33.91 10.64 | 36.97 100 67 P H

5903.055 49.88 | -34.52 84.4 42.21 34 10.67 37 100 67 P | H

5937.29 49.88 |-18.32 68.2 42.2 34 10.7 37.02 | 100 67 P | H

H

802.11a
H
CH 157

£785MHz 5614.2 48.87 -19.33 68.2 42.26 33 10.4 36.79 314 360 P \%

5698.6 48.59 -55.58 | 104.17 41.85 33.1 1049 | 36.85 | 314 360 P \%

5708.2 48.32 |-59.18| 107.5 41.53 33.15 10.5 36.86 | 314 | 360 P |V

5723.6 47.96 -71.05| 119.01 41.07 33.24 10.52 | 36.87 314 360 P \

* 5785 94.13 - - 86.86 33.61 10.58 | 36.92 314 360 P \%

* 5785 86.84 - - 79.57 33.61 1058 | 36.92 | 314 | 360 | A | V

5853.035 48.7 -66.58 | 115.28 41.11 33.91 10.64 | 36.96 | 314 360 P \%

5867.18 48.68 |-58.71| 107.39 41.07 33.93 10.65 | 36.97 | 314 | 360 P |V

5890.55 49.5 -44.16 93.66 41.85 33.98 10.66 | 36.99 314 360 P \%

5936.47 49.29 -18.91 68.2 41.61 34 10.7 37.02 314 360 P \%

\%

\%

TEL : 886-3-327-0868 Page Number : D2 of D13

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5825 96.75 - - 89.27 33.8 10.62 36.94 100 67 P H
* 5825 91.52 - - 84.04 33.8 10.62 | 36.94 | 100 67 A H
5851.2 52.57 -66.89 119.46 44.99 33.9 10.64 36.96 100 67 P H
5856.2 49.7 -60.76 110.46 42.12 33.91 10.64 36.97 100 67 P H
5917.6 50.24 -23.42 73.66 42.57 34 10.68 | 37.01 | 100 67 P H
5944.4 49.75 -18.45 68.2 42.08 34 10.7 37.03 100 67 P H
H
802.11a H
CH 165 * 5825 93.43 - - 85.95 33.8 10.62 | 36.94 | 311 99 P \Y
5825MHz * 5825 85.77 - - 78.29 33.8 10.62 | 36.94 | 311 99 A |V
5851 48.56 -71.36 | 119.92 40.98 33.9 10.64 | 36.96 | 311 99 P \Y
5857.4 49.23 -60.9 110.13 41.65 33.91 10.64 | 36.97 | 311 99 P \Y
5905.4 49.97 -32.7 82.67 42.3 34 10.67 37 311 99 P \%
5925.6 49.55 -18.65 68.2 41.88 34 10.69 37.02 311 99 P \%
Vv
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D3 of D13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
11490 46.21 -27.79 74 53.02 38.83 15.12 | 60.76 - - P H
12544 47.78 -26.22 74 55.12 38.74 15.6 61.68 - - P H
12544 38.99 -15.01 54 46.33 38.74 15.6 61.68 - - A H
14480 47.17 -26.83 74 53.65 40.52 16.47 | 63.47 - - P H
14480 38.38 -15.62 54 44.86 40.52 16.47 | 63.47 - - A H
17235 44.93 -23.27 68.2 46.95 37.97 18.3 58.29 - - P H
17989 52 -22 74 47.25 43 18.93 | 57.18 - - P H
17989 43.21 -10.79 54 38.46 43 18.93 | 57.18 - - A H
H
H
H
802.11a
H
CH 149
11490 45.08 -28.92 74 51.89 38.83 15.12 | 60.76 - - P \
5745MHz
12544 47.2 -26.8 74 54.54 38.74 15.6 61.68 - - P \%
12544 38.41 -15.59 54 45.75 38.74 15.6 61.68 - - A \
14491 48.33 -25.67 74 54.82 40.51 16.48 | 63.48 - - P \
14491 39.54 -14.46 54 46.03 40.51 16.48 | 63.48 - - A \%
17235 45.28 -22.92 68.2 47.3 37.97 18.3 58.29 - - P \
18000 51.73 -22.27 74 46.86 43.1 18.94 | 57.17 - - P \%
18000 42.94 -11.06 54 38.07 43.1 18.94 | 57.17 - - A \
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : D4 of D13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
11570 45.47 -28.53 74 52.48 38.66 15.16 | 60.83 - - P H
12588 47.62 |-26.38 74 54.88 38.79 15.62 | 61.67 - - P | H
12588 38.83 -15.17 54 46.09 38.79 15.62 | 61.67 - - A H
14491 47.57 -26.43 74 54.06 40.51 16.48 | 63.48 - - P H
14491 38.78 -15.22 54 45.27 40.51 16.48 | 63.48 - - A H
17355 46.64 |-21.56 68.2 48.06 38.26 18.4 58.08 - - P | H
18000 52.23 -21.77 74 47.36 43.1 18.94 | 57.17 - - P H
18000 43.44 -10.56 54 38.57 43.1 18.94 | 57.17 - - A H
H
H
H
802.11a
H
CH 157
11570 45.61 |-28.39 74 52.62 38.66 15.16 | 60.83 - - P |V
5785MHz
12577 48.15 -25.85 74 55.42 38.78 15.63 | 61.68 - - P \%
12577 39.36 | -14.64 54 46.63 38.78 15.63 | 61.68 - - AV
14491 47.68 -26.32 74 54.17 40.51 16.48 | 63.48 - - P \
14491 38.89 -15.11 54 45.38 40.51 16.48 | 63.48 - - A \%
17355 47.06 -21.14 68.2 48.48 38.26 18.4 58.08 - - P \
17989 52.74 -21.26 74 47.99 43 18.93 | 57.18 - - P \%
17989 4395 |-10.05 54 39.2 43 18.93 | 57.18 - - AV
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11650 45.29 -28.71 74 52.47 38.55 15.2 60.93 - - P H
12500 48.55 -25.45 74 55.94 38.7 15.59 61.68 - - P H
12500 39.76 -14.24 54 47.15 38.7 15.59 61.68 - - A H
14480 47.59 -26.41 74 54.07 40.52 16.47 63.47 - - P H
14480 38.8 -15.2 54 45.28 40.52 16.47 63.47 - - A H
17475 46.61 -21.59 68.2 47.52 38.47 18.5 57.88 - - P H
18000 53.27 -20.73 74 48.4 43.1 18.94 57.17 - - P H
18000 44.48 -9.52 54 39.61 43.1 18.94 57.17 - - A H
H
H
H
802.11a
H
CH 165
11650 45.31 -28.69 74 52.49 38.55 15.2 60.93 - - P \Y
5825MHz
12643 47.63 -26.37 74 54.76 38.89 15.65 61.67 - - P \%
12643 38.84 -15.16 54 45.97 38.89 15.65 | 61.67 - - A |V
14491 47.05 -26.95 74 53.54 40.51 16.48 63.48 - - P \Y,
14491 38.26 -15.74 54 44.75 40.51 16.48 63.48 - - A \%
17475 46.16 -22.04 68.2 47.07 38.47 18.5 57.88 - - P \Y,
17989 52.38 -21.62 74 47.63 43 18.93 57.18 - - P \%
17989 43.59 -10.41 54 38.84 43 18.93 | 57.18 - - A |V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

11570 46.2 -27.8 74 53.21 38.66 15.16 | 60.83 - - P H

12500 47.95 -26.05 74 55.34 38.7 15.59 61.68 - - P H

12500 39.16 -14.84 54 46.55 38.7 15.59 61.68 - - A H

14480 47.31 -26.69 74 53.79 40.52 16.47 63.47 - - P H

14480 38.52 -15.48 54 45 40.52 16.47 63.47 - - A H

17355 46.92 | -21.28 68.2 48.34 38.26 18.4 58.08 - - P H

18000 52.16 -21.84 74 47.29 43.1 18.94 57.17 - - P H

18000 43.37 -10.63 54 38.5 43.1 18.94 57.17 - - A H

H

H

802.11ax H

HE20 Full H

CH 157 11570 45.24 -28.76 74 52.25 38.66 15.16 60.83 - - P \%

5785MHz 11785 48.17 -25.83 74 55.57 38.42 15.27 61.09 - - P \%

11785 39.38 -14.62 54 46.78 38.42 15.27 61.09 - - A \%

14491 48.16 -25.84 74 54.65 40.51 16.48 63.48 - - P \%

14491 39.37 -14.63 54 45.86 40.51 16.48 63.48 - - A Vv

17355 46.83 -21.37 68.2 48.25 38.26 18.4 58.08 - - P \%

17989 52.25 -21.75 74 47.5 43 18.93 57.18 - - P Vv

17989 43.46 -10.54 54 38.71 43 18.93 57.18 - - A \%

Vv

\%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

11590 46.13 | -27.87 74 53.2 38.62 15.17 | 60.86 - - P H

12500 47.45 -26.55 74 54.84 38.7 15.59 61.68 - - P H

12500 38.66 |-15.34 54 46.05 38.7 1559 | 61.68 - - A | H

14480 49.1 -24.9 74 55.58 40.52 16.47 63.47 - - P H

14480 40.31 -13.69 54 46.79 40.52 16.47 63.47 - - A H

17385 46.88 | -21.32 68.2 48.14 38.35 18.42 | 58.03 - - P H

18000 52.29 -21.71 74 47.42 43.1 18.94 57.17 - - P H

18000 43.5 -10.5 54 38.63 43.1 18.94 57.17 - - A H

H

H

802.11ax H

HE40 Full H

CH 159 11590 45.87 -28.13 74 52.94 38.62 15.17 60.86 - - P \%

5795MHz 12621 47.64 -26.36 74 54.83 38.84 15.64 61.67 - - P \%

12621 38.85 -15.15 54 46.04 38.84 15.64 61.67 - - A \%

14480 48.52 -25.48 74 55 40.52 16.47 63.47 - - P \%

14480 39.73 -14.27 54 46.21 40.52 16.47 63.47 - - A Vv

17385 46.35 -21.85 68.2 47.61 38.35 18.42 58.03 - - P \%

18000 51.89 -22.11 74 47.02 43.1 18.94 57.17 - - P Vv

18000 43.1 -10.9 54 38.23 43.1 18.94 57.17 - - A \%

Vv

\%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
11550 45.18 -28.82 74 52.14 38.7 15.15 60.81 - - P H
11785 48.14 -25.86 74 55.54 38.42 15.27 61.09 - - P H
11785 39.35 -14.65 54 46.75 38.42 15.27 61.09 - - A H
14491 47.86 -26.14 74 54.35 40.51 16.48 63.48 - - P H
14491 39.07 -14.93 54 45.56 40.51 16.48 63.48 - - A H
17325 47.28 -20.92 68.2 48.87 38.17 18.37 58.13 - - P H
17978 52.94 -21.06 74 48.31 42.9 18.93 57.2 - - P H
17978 44.15 -9.85 54 39.52 42.9 18.93 57.2 - - A H
H
H
802.11ax H
HES8O Full H
CH 155 11550 45.57 -28.43 74 52.53 38.7 15.15 60.81 - - P \%
5775MHz 12566 4762 |-26.38 74 5491 | 38.77 | 1562 | 61.68 - - P |V
12566 38.83 -15.17 54 46.12 38.77 15.62 61.68 - - A \%
14480 48.23 -25.77 74 54.71 40.52 16.47 63.47 - - P \%
14480 39.44 -14.56 54 45.92 40.52 16.47 63.47 - - A Vv
17325 47.95 -20.25 68.2 49.54 38.17 18.37 58.13 - - P \%
17978 52.46 -21.54 74 47.83 42.9 18.93 57.2 - - P Vv
17978 43.67 -10.33 54 39.04 42.9 18.93 57.2 - - A \%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

5GHz WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)

25792 42.72 | -31.28 74 59.93 38.87 -2.82 | 53.26 - - P H

39958 46.44 -27.56 74 57.78 445 -0.09 55.75 - - P H

H

H

H

H

H

H

H

H

H

802.11a H

SHF 24736 43.63 -30.37 74 59.9 39.01 -2.17 53.11 - - P \%

38992 46.41 | -27.59 74 60.16 43.39 -0.54 56.6 - - P |V

\%

\%

Vv

\%

Vv

\%

\%

\%

\%

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

Emission below 1GHz

5GHz WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HN)

30.97 33.75 -6.25 40 41.6 24.01 0.63 32.48 - - P H

52.31 33.77 -6.23 40 52.3 13.11 0.98 32.57 - - P H

62.98 32.75 -7.25 40 52.47 11.76 1.13 32.54 - - P H

85.29 28.44 -11.56 40 45.77 13.9 13 32.47 - - P H

159.98 22.78 -20.72 43.5 36.99 16.42 2 32.45 - - P H

709.97 30.92 -15.08 46 33.32 26.39 3.71 32.38 - - P H

H

H

H

H

H

802.11a H
LF 30 25.78 -14.22 40 33.34 24.3 0.62 32.47 - - P \%
92.08 19.58 -23.92 43.5 35.98 14.79 1.32 32.46 - - P \%

197.81 20.93 -22.57 43.5 36.77 14.73 2.04 325 - - P \%

272.5 22.97 -23.03 46 34.29 18.81 2.46 3243 - - P \%

704.15 32.26 -13.74 46 34.75 26.32 3.7 32.39 - - P \%

930.16 33.13 -12.87 46 30.81 29.45 4.42 31.34 - - P \%

\%

\%

\%

\%

\%

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : D12 of D13
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 12544 4778 | 2622 74 5512 | 3874 | 156 | 61.68 | - - P | H
CH 149
5745MHz 12544 38.99 -15.01 54 46.33 38.74 15.6 61.68 - - A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 12544MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 38.74(dB/m) + 15.6(dB) + 55.12 (dBuV) — 61.68 (dB)

= 47.78 (dBpV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 47.78(dBuV/m) — 74(dBuV/m)

= -26.22(dB)

For Average Limit @ 12544MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 38.74(dB/m) + 15.6(dB) + 46.33(dBuV) — 61.68 (dB)

= 38.99 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 38.99(dBpV/m) — 54(dBuV/m)

=-15.01(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 22.1~23.1°C

Test Engineer : Leo Li and Bigshow Wang

Relative Humidity : [55~60%

Note symbol

-L Low channel location

-R | High channel location
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UNII 3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

5+4 Horizontal Fundamenta

) By bat: 2072.042 e sovm) vate 20220429
PERR e 628
1500 1504
1200 1200
1100 o 110.|
1009 - 1000]
%00 - 0 s0q)
a00) e [ w00
[, H S Y el | s T T e F e R peaunn
50,0 1 2, 50.0(
‘ o aptpesir e AR
40.0| 40.0| MMW&WMWW
300 300
200 200
100 100
S s E0 5o S 5500 o0 o0 o0 o 5000 a0 Kz
Feauency (Mha) Freauencs ()
Site 2 03CH15-HY Site :03CH15-HY
Condition : PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 HORIZONTAL Condition PEAK(UNII) 3m 9D120_02038_20210804 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

5+4 Vertical Fundamental

A (@BuVim)

Date: 20220420 e Date: 20220420
PEAK_BE(B4) 1624
1300 f 1300
1200 / 1200
1109 S 00|
100.0| > L 100.0| .
90.0f - 90.0/
- A\
700) e \ 00— AR PEAK(UN
a0 a0l o
509 ! Ny s00 e e —
09 Y AT T Bt G
309 30
200 200
100 100
o S we s s @ G s 5 E) I 0. 5008 006 ED w000 700
Freauency (e} Frequency ()
:03CH15-HY 03CHI5-HY
Condition : PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 VERTICAL Condition : PEAK(UNIT) 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E3 of E15



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

) @Bovim) Date: 20220420 e Date: 20220420
PEAK BEE) 1521]
1300 f 1300
1200 / 1200
1109 S 0.
1000 g 1000
90.0f - 90.0/
80.0) ~ 7 80.0/
700 P Py e B T | ——T e} peaun
s s0dl .
509 < 500
N TTwe———
400) L S
209 300
200 209
10 10
o oo s s w0 S0 S0 S w 5500 o0 7000, E 000 ED w00 700
Freauency (e} Frequency ()
:03CH15-HY 03CHI5-HY
Condition :PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 HORTZONTAL Condition : PEAK(UNIT) 3m 90120_02038_20210804 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20220420
1300
1200 \
\
110l —
1000
<
90.0| N
A <
800) N
709 PERK.BE(B4) 1624/
a0 \
s00) l\/\/\ 3
109
209
200
100
T IR R
Froauency ()
site £03CHI5-HY
Condition : PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

5+4 Vertical Fundamental

A (@BuVim) Date: 2022.04.20

evel (dBuVim) Date: 2022.04.20
PEA BE@A) 1621
1300 ‘ 1300
1209 va 1200)
100 p— 00
1009 y 1000]
904 ~ 909
809 7 80
700) - 7o0f—HT—T R n PEAK(UN
609 609 G 54
500 50 o
409 B Mt s
309 309
200 200
100 100
o 630 5680, 5670 5690, 5710 5730, 5750 5770, 300 000 2000, 300 000, 5000, 000, 7000
Frequency (MHz) Frequency (MHz)
$03CHI5-HY 03CHI5-HY
Condition +PEAK_BE(84)_16-24 3m 9D120_02038_20210804 VERTICAL Condition + PEAK(UNIT) 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220429

S
N
s00) R
700 PERK.BE(B4) 1624

s00)
500

o, ; s
400
309
200
109
745 G770, G790 580, G930 Ses) 5070 5090, 59f0. 5930, 60
Frequency (MHz)
site +03CHI5HY
Condition + PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR1IN1011E

WIFI

UNII 3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

Peak

+ PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition

) gBovim) bate: 20720429 o Date: 2022.0029
1300 ’ 1300
1200 . 1200
\
10g — 10
100.0| " RS 100.0|
509 Wy R 904
700 Elc peiea) 1524 e T T T S| seakun
u %
W 3 e
500 - st v 500 ——
100 00l W\WM
200 s00)
200 200)
100 100
TR e e G o o Sem 500 5620 e o0 7000, D 000 ED So00 Tat0
Freduency iz} requency ()
ite :03CH15-HY 03CHI5-HY
Condition

+ PEAK(UNIT) 3m 9D120_02038_20210804 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR1IN1011E

WIFI

UNII 3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

5+4

Vertical

Fundamental

Peak

A (@BuVim) Date: 2022.04.29
1300)
1200) L
10 A
.
1000) <
900) AL >
s00)
700 EAK. BE(B4)_ 1624
\

s00) M
500 s
400)
300
209
109

750 5780 se00. 5820, 5040, 60 5680 5900. 5920, E

Froquency (MHz)

ite +03CHI5-HY
Condition

+ PEAK_BE(B4)_16-24 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel (@BuVim)

Date: 2022.04.29

1300
1200
o)
1000
904
a0

700 —HTFH R

H n PEAK(UN

609 AVG 54
d — s
g WWWW«W
309
200
100

000 2000, 3000. 000, 5000, 000, 7000

Frequency (MHz)
03CHI5-HY
Condition + PEAK(UNIT) 3m 9D120_02038_20210804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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UNII 3 - 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII 3 5725~5850MHz Harmonic @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

UNII 3 5725~5850MHz Harmonic @ 3m
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UNII 3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

UNII 3 5725~5850MHz Harmonic @ 3m
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TEL : 886-3-327-0868
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UNII 3 5725~5850MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH159 5795MHz
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UNII 3 5725~5850MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz
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Emission above 18GHz

5GHz WIFI 802.11a (SHF @ 1m)
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TEL : 886-3-327-0868
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Emission below 1GHz

5GHz WIFI 802.11a (LF @ 3m)

WIFI

5GHz WIFI

ANT

802.11a LF

5+4

Horizontal

Vertical

QP/
Peak

el (9Buvim)

Date: 20220429

a1

L ——
2

229 5 MW
0

500, 700.
Frequency (MHz)

site 03CHI5-HY

Condition QP 3m BILOG_41912_20220206 HORTZONTAL
Detector Peak

ED

%00, 10

Date: 20220429

el (gBuvim)
743
o8|

629

574 @)
s14)

4517]

00—

343) 5

285) sl
20— 3t e 4

174

14 |

51] 1

100 200 300 400, _ 500 600 700. 800 900 1000
Frequency (MHz)

site $03CHI5-HY
Condition QP 3m BILOG_41912_20220206 VERTICAL
Detector Peak
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011E

Appendix F. Radiated Spurious Emission

Test Engineer : Leo Li and Bigshow Wang

Temperature : 22.1~-23.1°C
Relative Humidity : [55~60%

<Antenna A>

UNII 3 - 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7660 49.34 -24.66 74 59.6 36.02 11.51 | 57.79 | 100 126 P H
7660 42.74 -11.26 54 53 36.02 11.51 | 57.79 | 100 126 A H
H
802.11a
H
CH 149
7660 52.72 -21.28 74 62.98 36.02 11.51 | 57.79 | 293 161 \Y
5745MHz
7660 48.77 -5.23 54 59.03 36.02 11.51 | 57.79 | 293 161 A \Y
\Y
\Y
7715 43.55 -30.45 74 53.65 36.13 11.51 | 57.74 - - P H
H
H
802.11a
H
CH 157
7715 45.09 -28.91 74 55.19 36.13 11.51 | 57.74 - - P \Y
5785MHz
\Y
\Y
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F2-10f 5

FAX : 886-3-327-0855
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UNII 3 5725~5850MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7660 45.87 -28.13 74 56.13 36.02 11.51 57.79 - - P H
H
802.11ax H
HE20 Full H
CH 149 7660 53.55 -20.45 74 63.81 36.02 11.51 57.79 385 129 P \%
5745MHz 7660 50.47 | -3.53 54 60.73 | 36.02 | 1151 | 57.79 | 385 | 129 | A | V
\%
\%
7715 44.05 -29.95 74 54.15 36.13 11.51 57.74 - - P H
H
802.11ax H
HE20 Full H
CH 157 7715 47.61 -26.39 74 57.71 36.13 11.51 57.74 - - P \%
5785MHz Vv
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : F2-2 of 5

FAX : 886-3-327-0855
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UNII 3 5725~5850MHz
WIFI 802.11ax HE20_Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7660 44.44 -29.56 74 54.7 36.02 11.51 | 57.79 - - P H
H
802.11ax
H
HE20
H
Partial 26/0
7660 45.64 -28.36 74 55.9 36.02 11.51 | 57.79 - - P \%
CH 149
\Y
5745MHz
\Y
\Y
7713 43.59 -30.41 74 53.69 36.13 11.51 | 57.74 - - P H
H
802.11ax
H
HE20
H
Partial 26/4
7713 51.95 -22.05 74 62.05 36.13 11.51 | 57.74 | 277 186 P \Y
CH 157
7713 46.82 -7.18 54 56.92 36.13 11.51 | 57.74 | 277 186 A \Y
5785MHz
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F2-30f 5

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
7726 45.67 -28.33 74 55.73 36.15 11.51 57.72 - - P H
H
802.11ax H
HE40 Full H
CH 159 7726 53.27 -20.73 74 63.33 36.15 11.51 57.72 351 106 P \%
5795MHz 7726 50.21 | -3.79 54 60.27 | 36.15 | 1151 | 57.72 | 351 | 106 | A | V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
7700 44.39 -29.61 74 54.53 36.1 11.51 57.75 - - P H
H
802.11ax H
HES8O Full H
CH 155 7700 53.17 -20.83 74 63.31 36.1 11.51 57.75 398 130 P \%
S775MHz 7700 49.9 -4.1 54 60.04 36.1 1151 | 57.75 | 398 | 130 | A | V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN1011E

<Antenna C>

UNII 3 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7660 50.28 -23.72 74 60.54 36.02 11.51 | 57.79 | 286 154 P H
7660 45.08 -8.92 54 55.34 36.02 11.51 | 57.79 | 286 154 A H
H
802.11a
H
CH 149
7660 51.73 -22.27 74 61.99 36.02 11.51 | 57.79 | 298 52 P \Y
5745MHz
7660 48 -6 54 58.26 36.02 11.51 | 57.79 | 298 52 A \Y
\Y
\Y
7713 49.01 -24.99 74 59.11 36.13 11.51 | 57.74 | 370 191 P H
7713 42.66 -11.34 54 52.76 36.13 11.51 | 57.74 | 370 191 A H
H
802.11a
H
CH 157
7713 51.09 -22.91 74 61.19 36.13 11.51 | 57.74 | 343 150 \Y
5785MHz
7713 46.68 -7.32 54 56.78 36.13 11.51 | 57.74 | 343 150 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :F2-10of 7

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7660 51.33 -22.67 74 61.59 36.02 11.51 57.79 344 13 P H
7660 46.97 -7.03 54 57.23 36.02 11.51 57.79 344 13 A H
802.11ax H
HE20 Full H
CH 149 7660 53.81 -20.19 74 64.07 36.02 11.51 57.79 308 52 P \%
5745MHz 7660 50.84 | -3.16 54 61.1 36.02 | 11.51 | 57.79 | 308 | 52 AV
\%
\%
7715 50.11 -23.89 74 60.21 36.13 11.51 57.74 351 14 P H
7715 44.33 -9.67 54 54.43 36.13 11.51 57.74 351 14 A H
802.11ax H
HE20 Full H
CH 157 7715 52.15 -21.85 74 62.25 36.13 11.51 57.74 307 52 P \%
5785MHz 7715 48.86 | -5.14 54 58.96 | 36.13 | 1151 | 57.74 | 307 | 52 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :F2-20f 7

FAX : 886-3-327-0855
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UNII 3 5725~5850MHz
WIFI 802.11ax HE20_Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7660 44.08 -29.92 74 54.34 36.02 11.51 | 57.79 - - P H
H
802.11ax
H
HE20
H
Partial 26/0
7660 54.05 -19.95 74 64.31 36.02 11.51 | 57.79 | 343 146 P \%
CH 149
7660 50.15 -3.85 54 60.41 36.02 11.51 | 57.79 | 343 146 A \Y
5745MHz
\Y
\Y
7759 43.55 -24.65 68.2 53.48 36.25 11.51 | 57.69 - - P H
H
802.11ax
H
HE20
H
Partial 26/4
7715 46.19 -27.81 74 56.29 36.13 11.51 | 57.74 - - P \Y
CH 157
\Y
5785MHz
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F2-30f 7

FAX : 886-3-327-0855
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Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7726 43.95 -30.05 74 54.01 36.15 11.51 57.72 - - P H
H
802.11ax H
HE40 Full H
CH 159 7726 47.25 -26.75 74 57.31 36.15 11.51 57.72 - - P \%
5795MHz v
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FRIN1011E

UNII 3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7704 45.01 -28.99 74 55.14 36.11 11.51 57.75 - - P H
H
802.11ax H
HES8O Full H
CH 155 7704 47.52 -26.48 74 57.65 36.11 11.51 57.75 - - P \%
5775MHz v
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : F2-6 of 7
FAX : 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 7660 5028 |-23.72| 74 6054 | 3602 | 1151 | 57.79 | 286 | 154 | P | H
CH 149
5745MHz 7660 45.08 -8.92 54 55.34 36.02 11.51 57.79 286 154 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 7660MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.02(dB/m) + 11.51(dB) + 60.54(dBuV) — 57.79 (dB)

=50.28 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

=50.28(dBuV/m) — 74(dBuV/m)

=-23.72(dB)

For Average Limit @ 7660MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.02(dB/m) + 11.51(dB) + 55.34(dBuV) — 57.79 (dB)

= 45.08 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 45.08(dBuV/m) — 54(dBuV/m)

=-8.92(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix G. Radiated Spurious Emission Plots

Test Engineer :

Leo Li and Bigshow Wang

Temperature :

22.1~-23.1°C

Relative Humidity :

55~60%
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Appendix H. Duty Cycle Plots
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